ssomonss. FCC RADIO TEST REPORT Report No. : FR450318B

\\\\}‘\\LL:"’/'?J? ~
—" (TAF
s L 1190

FCCID : TLZ-CU603

Equipment : Wireless MCU with Integrated Wi-Fi 6

Microcontroller Module

Brand Name . AzureWave

Model Name : AW-CU603

Standard : FCC Part 15 Subpart E 815.407

The product was received on May 07, 2024 and testing was performed from May 22, 2024 to Jul. 31,
2024. We, Sporton International Inc. EMC & Wireless Communications Laboratory, would like to
declare that the tested sample has been evaluated in accordance with the test procedures and has
been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval from Sporton International Inc. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.

Lduk;s LUU‘L

Approved by: Louis Wu

Sporton International Inc. EMC & Wireless Communications Laboratory
No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

TEL : 886-3-327-3456 Page Number 1 1of 26

FAX : 886-3-328-4978 Issue Date : Aug. 05, 2024
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR450318B

Table of Contents

(TR o] VAo L TS (= E] A =] o Yo o AP 3
SUMMATY OF TEST RESUIL.... ettt e e e e s e bt e e e bbbt e e e nb e e e e e anbne e e e neee 4
N 1= T Y=Y = L DT o] 1 o) o) o RS 5
IO R Y o] o] [ Tot= T o | TSP O PP PP POPPPPTPP 5
1.2 IMTBNUTBCTUIET ..ottt oottt e e e e 4 b et e e e e e e s n bbb ettt e e e e e e annbb bbb e e e e e s e annnbrnneeeeeas 5
1.3  Product Feature of EQUIPMENT UNAEE TEST.....ccoiiiiiiiiii ettt e e e e et re e e e e e e e nnnranneeeee s 5
A |V o T [ Tor= Y io T I o =L N PSPPI 6
R T =T 1 To T o To7= 4o o PSPPI 6
I Y o] o] [ o=1 o] (SIS ¢= L [0 F=T o LS PRSPPI 6
2 Test Configuration of EQUIPMENT UNAEI TS ...uuuiuiuiiiiiiiiiiiiiiiiiuiuieieiniaieiererernrererernrsrnrernrenne—... 7
2.1 Carrier Frequency and ChanNEl .........o.ueiiiiiiiiii bbb e 7
P2 =1 1Y o o PSP 8
2.3 Connection Diagram Of TeSE SYSIEM ... ... 9
2.4 Support Unit used in test configuration and SYSIEM .......cccoeiiiiiiiii i 10
A T =L B @ o= = La 0] g N I =TSy A= ] o 10
2.6 Measurement Results EXplanation EXample..........ccooiiiiiiiiiiiiiiii e 10
R T I =TS A LTS U USRI 11
3.1 26dB & 99% Occupied Bandwidth Measurement ..o 11
3.2  Maximum Conducted Output POWEr MEASUIEIMENT .........ceeiiiiiiieiiiiiee ettt e sieeee e 12
3.3 Power Spectral Density MEASUIEMIENT ........oicuuiii ettt e et e e st e e e snbre e e e ssbneeeeans 14
3.4 Unwanted EmiSSIONS MEASUIMEIMENT ........ceiiiiiiiiiieie e e ieeiiieeie e e e e s sttt ee e e e e s s ssntneeeeeeaeesssnnnnereeeaeeesaanns 16
3.5 AC Conducted EmMISSION MEASUIEIMENT.........uutiiiiiie ettt e ettt e e e e et e e e e e e e e sbbereeeaaeeeaaas 21
3.6 ANENNA REQUITEIMENTS ... .o 23
4 List of MeasUiNg EQUIPMENT ... 24
5 Measurement UNCEITAINTY ......ooiiiiiiiiiiiiie ettt ettt e e e s ab bt e e e sabe e e e e anbb e e e e anbeeeeeneee 26

Appendix A. Conducted Test Results

Appendix B. AC Conducted Emission Test Result
Appendix C. Radiated Spurious Emission
Appendix D. Radiated Spurious Emission Plots
Appendix E. Duty Cycle Plots

Appendix F. Setup Photographs

TEL : 886-3-327-3456 Page Number 1 20of 26
FAX : 886-3-328-4978 Issue Date : Aug. 05, 2024
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT Report No. : FR450318B

History of this test report

Report No. Version Description Issue Date
FR450318B 01 Initial issue of report Aug. 05, 2024
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
1.04dB
34 15.407(b) Unwanted Emissions Pass under the limit at
11160.00 MHz
8.31dB
35 15.207 AC Conducted Emission Pass under the limit at
0.44 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Danny Lee

Report Producer: Wilda Wei

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Report Template No.: BU5-FR15EWL AC MA Version 2.4
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1  General Description

1.1 Applicant

AzureWave Technologies, Inc.
8F., N0.94, Baozhong Rd. , Xindian Dist., New Taipei City , Taiwan 231

1.2 Manufacturer

1. AzureWave Technologies, Inc.
8F., N0.94, Baozhong Rd. , Xindian Dist., New Taipei City , Taiwan 231

2. AZUREWAVE TECHNOLOGIES (VIETNAM) COMPANY LIMITED
1st floor, building 5, CN3 Land, Deep C 2A Industrial Park, Dinh Vu-Cat Hai Economic Zone, Dong
Hai 2 Ward, Hai An District, HaiPhong City, Vietnam

1.3 Product Feature of Equipment Under Test

Product Feature

General Specs
Wi-Fi 2.4GHz 802.11b/g/n/ax and Wi-Fi 5GHz 802.11a/n/ac/ax

Antenna Type
WLAN: PIFA Antenna

Antenna information

< I
5150 MHz ~ 5250 MHz Peak Gain (dBi) <2:: ; 2
5250 MHz ~ 5350 MHz Peak Gain (dBi) :2: ; 2

< I
5470 MHz ~ 5725 MHz Peak Gain (dBi) <2:: ;. 2

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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SPORTON LAB.

1.4

1.5

Modification of EUT

No modifications made to the EUT during the testing.

Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
COO05-HY, 03CHO7-HY, THO2-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190

1.6 Applicable Standards
According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:
¢+ FCC Part 15 Subpart E
+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.
+ ANSI C63.10-2013
Remark:
1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.
3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in two antenna degrees (Ant. degrees 0 and Ant.

Degrees 90), and adjusting the measurement antenna orientation, following C63.10 exploratory

test procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Report Template No.: BU5-FR15EWL AC MA Version 2.4

Report Version 101

Frequency Band Channel (IIZ\;eH(l) Channel I(ZII/Iel—?z.)
36 5180 44 5220
5150-5250 MHz - - - -
Band 1
(U-NII1) 40 5200 48 5240
Frequency Band Channel (II:\;quz) Channel I(:II/Iel—?z.)
52 5260 60 5300
5250-5350 MHz - - - -
Band 2
(U-NII-2A) 56 5280 64 5320
Frequency Band Channel (Ilz\;quz) Channel I(ZII/leI-?z.)
100 5500 112 5560
- - 116 5580
5470;:}?3“"“ 104 5520 132 5660
(U-NII-2C)
108 5540 136 5680
- - 140 5700
Frequency Band Channel Freg.
(MHz)
Straddle Channel 144 5720
TEL : 886-3-327-3456 Page Number : 70f 26
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2.2 Test Mode

This device support 26/52/106/242-tone RU channel.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel.

The power for 802.11n mode is smaller than 802.11ac mode, so all other conducted and radiated test is

covered by 802.11ac mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by VHT20) MCSO0
802.11ac VHT20 MCSO0
802.11ax HE20 MCSO0
Test Cases
AC
Conducted | Mode 1: WLAN (5GHz) Tx
Emission
TEL : 886-3-327-3456 Page Number : 8 of 26
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch.# 802.11a 802.11a 802.11a
L| Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch.# 802.11ax HE20 802.11ax HE20 802.11ax HE20
L Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Straddle - - 144

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

System BT
Simulator AP router Notebook GPS Station Earphone

Power EUT

Source MNotebook

Cradle Earphone ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, pease refer to test mode configuration and setup photographs for each test iem.
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2.4

2.5

2.6

Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord
1. |WLANAP ASUS RT-AC66U |MSQ-RTAC66U|N/A Unshielded, 1.8m
2. |iPod Apple A1285 FCC DoC Shielded, 1.0m N/A
AC I/P:
Unshielded, 1.2 m
3. |Notebook Lenovo TPOO116A |FCC DoC Shielded, 1.3m .
DC O/P:
Shielded, 1.8 m
4. |Fixture Azurewave 2603-i1 N/A N/A N/A

EUT Operation Test Setup

The RF test items, utility “Dut labtool version 2.0.0.10.1” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,
power level, data rate and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number : 10 of 26
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1.

o g M w N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

00 ] )
Spectrum Analyzer EUT
3.1.5 Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.
For the 5.25-5.725 GHz bands:
B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.
For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.

TEL : 886-3-327-3456 Page Number 12 0f 26

FAX : 886-3-328-4978 Issue Date : Aug. 05, 2024

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT Report No. : FR450318B

3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

3.2.4 Test Setup

[ 1 ] g

Attenuator
Power Meter EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number : 13 of 26
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.
For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.

TEL : 886-3-327-3456 Page Number : 14 0f 26
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
- Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.

« Detector = RMS
- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.3.4 Test Setup

(ol ] O
Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)

TEL : 886-3-327-3456 Page Number 1 16 of 26
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EIRP (dBm)

Field Strength at 3m (dBuV/m)

-27

68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are

subject to a peak emission limit of —27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

. RBW = 120 kHz
VBW = 300 kHz

Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW = 3 MHz
Detector = Peak

Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum

transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

TEL : 886-3-327-3456 Page Number : 18 of 26
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

l EUT 5'4— 3m —_—
..... [ A— |
¢ :
|
15m !
)
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
TEL : 886-3-327-3456 Page Number 1 19 of 26
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
| |
I [
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| &
| “3bp ;
|
| AC :
| AMH | |
I (LISHy | |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1 Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;etion Test Date Due Date Remark

Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 07, 2023 “gi‘l’zzlzzgzzf Nov. 06, 2024 goﬁg;_ﬁi?

Power Sensor|  DARE RPR3006W 17'00031358No 10MHz~6GHz | Aug. 23, 2023 'Vﬁ’ 221 22%22‘; Aug. 22, 2024 goﬁg;_ﬁi‘;
(NO:35_144) 3L,

Aiifl;;'er ggmzé‘ FSV40 101564 | 10Hz ~ 40GHz | Sep. 12, 2023 “’ﬁ’ii%zzf Sep. 11, 2024 goﬁg;_ﬁi‘;
Bilog Antenna | TESEQ o(c:)glc;o?\l:gégﬁu 35419 & 03 | 30MHz~1GHz | Apr. 22, 2024 J?S|'.2272',22(c))221~ Apr. 21, 2025 (Osgaig;i?g\()
Loop Antenna ggms HFH2Z2 | 100315 | 9 kHz-30 MHz | Feb. 23, 2024 | 2272 | Feb. 22, 2025 (o?gaigg?gv)
Ez:’nbfn:‘:]gz ETS-Lindgren | 3117 00075962 | 1GHz ~ 18GHz | Nov. 27, 2023 J33|'.2272’,22%221~ Nov. 26, 2024 (o?gaigg?gv)
Preamplifier | COM-POWER| ~ PA-103A 161241 | 10MHz-1GHz | Oct. 02, 2023 J33|'.2272’,22%221~ Oct. 01, 2024 (o?gaigg?gv)
preampifier | mTEQ | TOO00N 1500075 | 1GHz-18GHz | Apr. 19,2024 J33|'.2272’,22%221~ Apr. 18, 2025 (o?gaigg?gv)
Preamplifier | Agilent 84498 | 3008A02362 | 1GHz~265GHz | Mar. 23, 2024 JBJSI'.ZZQ’ZZ%ZZT Mar. 22, 2025 (o?gaigg?gv)
Preamplifier EMEC EM18G40G | 0600789 18-40GHz | Jul. 25, 2023 JBJSI'.ZZQ’ZZ%ZZT Jul. 24, 2024 (o?gaigg?gv)
iﬁ’g;rzuer? Agilent N9O30A  |MY52350276| 3Hz~44GHz | Mar. 26, 2024 JBJSI'. 2272 22%221~ Mar. 25, 2025 (osgaig;ij:\()

MY 28655/4 27 202 siat

N I el o [l [ s O [

RF Cable :Biii; SUCSZLEX miig%i 9kHz to 30MHz | Feb. 21, 2024 J?S{éé’é%ii* Feb. 20, 2025 (o?g:ig;ij:v)

RF Cable :Biii; SUCEZLEX 532078/126E | 30MHz~18GHz | Sep. 15, 2023 J?SI'. 2272 2%2? Sep. 14, 2024 (o?g:ig;ij:v)

RF Cable :Biii; SUCSZLEX MY2858/2 | 18GHz-40GHz | Feb. 21, 2024 J?S{éé’é%ii* Feb. 20, 2025 (o?g:ig;ij:v)

RF Cable :Biii; SUCSZLEX 801606/2 | 9KHz ~ 40GHz | Apr. 22, 2024 J?S{éé’é%ii* Apr. 21, 2025 (o?g:ig;ij:v)
Controller EMEC EM1000 N/A Conmst Ant N/A J?SL 2272 2%2‘:'; N/A (oséﬂiég?ﬁw
Controller MF MF-7802 N/A Contt;?)llgum N/A JSJSI'. 2272 22%22‘: N/A (Osg:ig;i?le)
AntennaMast| ~EMEC ~ |AM-BS-4500E|  N/A Boriﬂﬂ'\?w N/A Jjﬂf. 2272 22?)221~ N/A (Oig:ig;i_c’SY)
TumTable | ChainTek |Chaintek3000|  N/A | 0-360 Degree N/A Jjﬂf. 2272 22?)221~ N/A (Oig:ig;i_c’SY)

Software Audix E3 N/A N/A N/A JS’SI'. 2272 22?)221~ N/A ( o?gzigg?gv)
Uf;;);ta TECPEL TR-32  |HEL7XB2495 N/A Mar. 01, 2024 JjSI'. 2272 22%22i~ Feb. 28, 2025 (Osggig;i_o:\()
SHiri::ngom SCHV(V:'?(RZBE BBHA 9170 BBHAi”OZS 18GHz~40GHz | Nov. 24, 2023 J?SII.2272’,22%221~ Nov. 23, 2024 (Osggig;i_o:\()
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Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;fetlon Test Date Due Date Remark
AC Power Conduction
ChainTek APC-1000W N/A N/A N/A Jun. 03, 2024 N/A
Source ante un (COO5-HY)
EMI Test Rohde & Conduction
Receiver Schwarz ESR3 102388 9kHz~3.6GHz | Dec. 06, 2023 | Jun. 03, 2024 | Dec. 05, 2024 (COO5-HY)
Conduction
H t Test 608-H1 34913912 N/A Oct. 26, 2023 | Jun. 03, 2024 | Oct. 25, 2024
ygrometer esto Cl un c (COO5-HY)
LISN Rohde & ENV216 100080 | 9kHz~30MHz | Dec. 08, 2023 | Jun. 03, 2024 | Dec. 07, 2024 | SOnduction
Schwarz (CO05-HY)
LISN Rohde & ENV216 100081 | 9kHz~30MHz | Nov. 22, 2023 | Jun. 03, 2024 | Nov. 21, 2024 | Sonduction
Schwarz (CO05-HY)
Rohde & Conduction
Software Schwarz EMC32 N/A N/A N/A Jun. 03, 2024 N/A (CO05-HY)
SCHWARZBE | VTSD 9561-F Conduction
Pulse Limi 1 N/A |. 28, 202 . 2024 l. 27, 2024
ulse Limiter CK N 0069 / Jul. 28, 2023 | Jun. 03, 20 Ju , 20. (CO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 28, 2023 | Jun. 03, 2024 | Dec. 27, 2024
(CO05-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.5dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.3 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.3dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR450318B

Test Engineer:

Benny Ku

Temperature:

21~25

°C

Test Date:

2024/05/22~2024/07/31

Relative Humidity:

51~54

%
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR450318B

U-NII-1 single antenna

99% 26 dB 15882 15885
Data Freq. | Bandwidth Bandwidth Bandwm_ith_ BandW{dth
Mod. Rate Ntx| CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Note
(dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2 | Ant1 [ Ant2
11a [6Mbps| 1 36 5180 | 17.18 | 16.88 | 24.78 | 20.29 - 22.35 | 22.27
11a |[6Mbps| 1 44 5220 | 18.43 | 16.88 | 33.14 | 20.51 - 22.66 |22.27
11a [6Mbps| 1 48 5240 | 18.58 | 16.88 | 33.46 | 20.60 - 22.69 | 22.27
VHT20[ MCSO | 1 36 5180 | 17.73 | 18.03 | 21.31 | 31.51 - 22.49 | 22.56
VHT20[ MCSO | 1 44 5220 | 18.63 | 18.53 | 35.04 | 35.02 - 22.70 | 22.68
VHT20[ MCSO | 1 48 5240 | 18.63 | 18.33 | 37.49 | 33.56 - 22.70 | 22.63
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Report Number : FR450318B

TEST RESULTS DATA

Average Power Table

FCC U-NII-1 single antenna
Average FCC
Data S, Conducted ConducTeq DQ .
Mod. Rate Nm{ CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1 36 5180 | 20.50 | 21.50 | 24.00 [24.00 | 5.00 | 5.00 Pass
11a |[6Mbps| 1 44 5220 |1 21.80 | 21.50 [ 24.00 [ 24.00 | 5.00 | 5.00 Pass
11a |6Mbps| 1 48 5240 (21.80 | 21.50 | 24.00 [ 24.00 | 5.00 | 5.00 Pass
HT20 | MCSO0]| 1 36 5180 | 19.60 | 22.00 [ 24.00 | 24.00 | 5.00 | 5.00 Pass
HT20 [ MCSO| 1 44 5220 (21.60 [ 21.90 | 24.00 [ 24.00 | 5.00 | 5.00 Pass
HT20 | MCSO0]| 1 48 5240 | 22.00 | 21.90 [ 24.00 [ 24.00 | 5.00 | 5.00 Pass
VHT20( MCSO | 1 36 5180 [ 19.70 | 22.10 | 24.00 [ 24.00 | 5.00 | 5.00 Pass
VHT20| MCSO0| 1 44 5220 | 21.70 | 22.00 [ 24.00 | 24.00 | 5.00 | 5.00 Pass
VHT20( MCSO | 1 48 5240 (22.10 | 22.00 | 24.00 [ 24.00 | 5.00 | 5.00 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR450318B

FCC U-NII-1 single antenna
Duty Average . Average
Data e Factor I?ower Density PSD DQ Pass
Mod. = Nt CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

11a |6Mbps| 1 36 5180 | 0.05 | 0.05 | 8.33 | 10.27 (11.00 [ 11.00 | 5.00 | 5.00 Pass
11a |6Mbps| 1 44 5220 | 0.05 | 0.05 | 10.85 | 10.33 [11.00 [ 11.00 | 5.00 | 5.00 Pass
11a |6Mbps| 1 48 5240 | 0.05 | 0.05 | 10.83 | 10.31 [11.00 [ 11.00 | 5.00 | 5.00 Pass
VHT20| MCSO0| 1 36 5180 | 0.05 | 0.05 | 8.27 | 10.49 [11.00 [ 11.00 | 5.00 | 5.00 Pass
VHT20| MCSO| 1 44 5220 | 0.05 | 0.05 | 10.59 | 10.43 [11.00 [ 11.00 | 5.00 | 5.00 Pass
VHT20| MCSO0| 1 48 5240 | 0.05 | 0.05 | 10.61 | 10.30 [11.00 [ 11.00 | 5.00 | 5.00 Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR450318B

U-NII-2A single antenna

99% 26 dB IC 99% IC 99% FCC 2§dB
Data Freq. | Bandwidth Bandwidth Bandwm_!th_ BandW|_dth Bandwu_ith_
Mod. Rate Ntx| CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit Note
(dBm) (dBm) (dBm)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2
11a [6Mbps| 1 52 5260 | 17.88 | 16.93 | 32.09 | 20.62 | 23.52 |23.29 | 29.52 | 29.29 | 23.98 | 23.98
11a [6Mbps| 1 60 5300 | 16.88 | 16.93 | 20.61 | 21.00 [23.27 | 23.29 | 29.27 [ 29.29 | 23.98 | 23.98
11a [6Mbps| 1 64 5320 [ 16.88 | 16.93 | 20.69 | 20.66 |23.27 |23.29 |29.27 | 29.29 | 23.98 | 23.98
VHT20[ MCSO | 1 52 5260 | 18.43 | 17.98 | 38.16 | 26.90 |23.66 | 23.55 | 29.66 | 29.55 | 23.98 | 23.98 )
VHT20[ MCSO | 1 60 5300 [ 17.73 | 17.73 | 20.74 | 20.76 | 23.49 |23.49 | 29.49 | 29.49 | 23.98 | 23.98
VHT20[ MCSO | 1 64 5320 | 17.73 | 17.73 | 20.88 | 20.73 [23.49 | 23.49 | 29.49 [ 29.49 | 23.98 | 23.98
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TEST RESULTS DATA

Average Power Table

FCC U-NII-2A single antenna
CAverage FCC EIRP
Data Zes, onducted Conduc’_ceq DG_ Power .
Mod. Nmx| CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 [ Ant1 | Ant2 [ Ant1 | Ant2
11a [6Mbps| 1 52 5260 | 21.70 | 21.80 | 23.98 [ 23.98 | 5.00 | 5.00 30 Pass
11a [6Mbps| 1 60 5300 | 16.10 [ 17.90 | 23.98 [ 23.98 | 5.00 | 5.00 30 Pass
11a [6Mbps| 1 64 5320 | 17.60 | 16.20 | 23.98 [ 23.98 | 5.00 | 5.00 30 Pass
HT20 [ MCSO | 1 52 5260 | 21.90 | 21.90 | 23.98 [ 23.98 | 5.00 | 5.00 30 Pass
HT20 [ MCSO | 1 60 5300 | 17.10 [ 17.50 | 23.98 [ 23.98 | 5.00 | 5.00 30 Pass
HT20 | MCSO | 1 64 5320 | 16.90 | 16.50 | 23.98 [ 23.98 | 5.00 | 5.00 30 Pass
VHT20| MCSO | 1 52 5260 | 22.00 | 22.00 | 23.98 [23.98 | 5.00 | 5.00 30 Pass
VHT20| MCSO | 1 60 5300 | 17.20 [ 17.60 | 23.98 [ 23.98 | 5.00 | 5.00 30 Pass
VHT20| MCSO | 1 64 5320 | 17.00 | 16.60 | 23.98 [ 23.98 | 5.00 | 5.00 30 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR450318B

U-NII-2A single antenna
Duty Average . Average
Data e Factor I?ower Density PSD DQ Pass
Mod. = Nt CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

11a |6Mbps| 1 52 5260 | 0.05 | 0.05 | 10.80 | 10.85 [11.00 [ 11.00 | 5.00 | 5.00 Pass
11a |6Mbps| 1 60 5300 | 0.05 | 0.05 | 4.15 | 6.39 [11.00 [ 11.00 | 5.00 | 5.00 Pass
11a |6Mbps| 1 64 5320 | 0.05 | 0.05 | 535 | 454 [(11.00 [11.00 | 5.00 | 5.00 Pass
VHT20| MCSO0| 1 52 5260 | 0.05 | 0.05 | 10.97 | 10.25 [11.00 [ 11.00 | 5.00 | 5.00 Pass
VHT20| MCSO| 1 60 5300 | 0.05 | 0.05 [ 579 | 6.23 [11.00 [ 11.00 | 5.00 | 5.00 Pass
VHT20| MCSO0| 1 64 5320 | 0.05 | 0.05 | 562 | 5.17 [11.00 [11.00 | 5.00 | 5.00 Pass
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TEST RESULTS DATA
26dB and 99% OBW

U-NII-2C single antenna

99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Data Frea Bandwidth Bandwidth Bandwic_ith_ Bandwi_dth Bandwic_ith_ for Straddle
Mod. Rate Ntx| CH. (MHz) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 Ant 2
11a |6Mbps| 1 | 100 | 5500 | 16.83 | 16.98 | 20.48 | 20.60 |23.26 | 23.30 | 29.26 | 29.30 | 23.98 | 23.98
11a [6Mbps| 1 | 116 | 5580 | 16.88 | 16.88 | 20.23 | 20.58 | 23.27 | 23.27 | 29.27 [ 29.27 | 23.98 | 23.98
11a |6Mbps| 1 | 140 | 5700 | 16.83 | 16.88 | 20.42 | 20.67 |23.26 | 23.27 | 29.26 | 29.27 | 23.98 | 23.98
VHT20[ MCSO| 1 | 100 | 5500 | 17.73 | 17.68 | 20.68 | 20.67 |23.49 | 23.48 | 29.49 [ 29.48 | 23.98 | 23.98
VHT20[ MCSO| 1 | 116 | 5580 | 17.68 | 17.68 | 20.62 | 20.68 |23.48 | 23.48 | 29.48 [ 29.48 | 23.98 | 23.98
VHT20[ MCSO| 1 | 140 | 5700 | 17.73 | 17.73 | 20.77 | 20.77 |23.49 | 23.49 | 29.49 [ 29.49 | 23.98 | 23.98
U-NII-2C straddle channel single antenna
99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Data o Bandwidth Bandwidth BandwiFith. Bandwi.dth Bandwi@th. for Straddle
Mod. Rate Nmx| CH. (MH2) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MHz)

Ant1 | Ant2 | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 Ant 2

11a [6Mbps| 1 | 144 | 5720 | 13.44 | 13.49 | 15.23 | 15.31 | 22.28 | 22.30 [ 28.28 | 28.30 | 22.83 | 22.85 | 3.145 | 3.15

VHT20{ MCSO| 1 | 144 | 5720 | 13.89 | 13.89 [ 15.39 | 15.36 | 22.43 | 22.43 | 28.43 | 28.43 | 22.87 | 22.86 3.4 3.505

6dB Bandwidth Limit = 500kHz Pass
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Report Number : FR450318B

TEST RESULTS DATA
Average Power Table

FCC U-NII-2C single antenna
CAvt;rage FCC EIRP
Data Freq. onducted ConducTeq DG? Power .
Mod. Nm{ CH. Power Power Limit (dBi) L Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1| 100 | 5500 | 12.90 | 13.80 | 23.98 | 23.98 | 5.00 | 5.00 30 Pass
11a [6Mbps| 1| 116 | 5580 | 12.60 | 12.50 | 23.98 | 23.98 | 5.00 | 5.00 30 Pass
11a |6Mbps| 1| 140 | 5700 | 16.10 | 13.00 | 23.98 | 23.98 | 5.00 | 5.00 30 Pass
HT20 | MCS0O| 1| 100 | 5500 | 15.10 | 14.50 | 23.98 | 23.98 | 5.00 | 5.00 30 Pass
HT20 [ MCSO| 1| 116 | 5580 | 15.10 | 13.60 | 23.98 | 23.98 | 5.00 | 5.00 30 Pass
HT20 | MCS0O| 1| 140 | 5700 | 16.50 | 13.00 | 23.98 | 23.98 | 5.00 | 5.00 30 Pass
VHT20[ MCSO| 1 [ 100 | 5500 [ 15.20 | 14.60 | 23.98 | 23.98 [ 5.00 | 5.00 30 Pass
VHT20| MCSO0| 1| 116 | 5580 | 15.20 | 13.70 [ 23.98 | 23.98 | 5.00 | 5.00 30 Pass
VHT20[ MCSO| 1 [ 140 | 5700 | 16.60 | 13.10 | 23.98 [ 23.98 [ 5.00 | 5.00 30 Pass
FCC U-NII-2C straddle channel single antenna
CAverage FCC EIRP
Data =, onducted Conduc?eq DQ Power .
Mod. Nm{ CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2
11a [6Mbps| 1| 144 | 5720 | 16.60 | 11.60 | 22.83 | 22.85 | 5.00 | 5.00 30 Pass
HT20 [ MCSO| 1| 144 | 5720 | 17.50 | 11.90 | 23.98 | 23.98 | 5.00 | 5.00 30 Pass
VHT20| MCSO| 1 | 144 | 5720 | 17.60 | 12.00 | 22.87 | 22.86 | 5.00 | 5.00 30 Pass
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Report Number : FR450318B

TEST RESULTS DATA

Power Spectral Density

U-NII-2C single antenna
Duty Average Average
Dat F Factor Power Density PSD DG P
Vil Rata Nod cH. l\;Eq. e with Duty Factor Limit (dBi) | :‘Sls
ate (MHz) (dBMMHz) | (dBm/MHz) cl
Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2
11a |[6Mbps| 1| 100 | 5500 | 0.05 | 0.05 | 3.69 1.92 |11.00 [{11.00 [ 5.00 | 5.00 Pass
11a |6Mbps| 1| 116 | 5580 | 0.05 | 0.05 | 2.29 | 0.95 |11.00 [11.00 | 5.00 | 5.00 Pass
11a |[6Mbps| 1| 140 | 5700 | 0.05 | 0.05 | 4.64 1.31 |11.00 [{11.00 [ 5.00 | 5.00 Pass
VHT20[ MCSO| 1| 100 | 5500 [ 0.05 | 0.05 | 3.99 | 2.69 [11.00 |11.00 [ 5.00 | 5.00 Pass
VHT20[ MCSO| 1| 116 | 5580 | 0.05 | 0.05 | 3.94 | 2.09 [11.00 |11.00 [ 5.00 | 5.00 Pass
VHT20[{ MCSO| 1 | 140 | 5700 | 0.05 | 0.05 | 5.37 1.36 |11.00 [{11.00 [ 5.00 | 5.00 Pass
U-NII-2C straddle channel single antenna
Duty Average Average
Dat F Factor Power Density PSD DG P
Vil Rata Nod cH. l\;Eq. e with Duty Factor Limit (dBi) | :‘Sls
ate (MHz) (dBMMHz) | (dBm/MHz) cl
Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

11a |6Mbps| 1| 144 | 5720 | 0.05 | 0.05 | 5.22 | -0.08 |11.00 [11.00 | 5.00 | 5.00 Pass
VHT20[ MCSO| 1| 144 | 5720 | 0.05 | 0.05 | 598 | 0.28 |11.00 |11.00 | 5.00 | 5.00 Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR450318B

U-NII-1 single antenna

99% 26 dB IC 99.% IC 99.%
Data Freq. | RY | Bandwidth | Bandwidth | Candwidth | Bandwidth
Mod. Rate N CH. (MHz) Config (MHz) (MHz) Power Limit EIRP Limit Note
. (dBm) (dBm)
Ant1 [Ant2 | Ant1 [ Ant2 | Ant 1 |Ant2 Ant1 [ Ant2
HE20 [MCSO0| 1| 36 | 5180 | Full | 18.83 | 19.08 | 21.19 | 35.22 - 22.75 122.81
HE20 |MCSO| 1| 44 | 5220 | Full | 19.23 [ 19.33 | 35.70 | 35.99 - 22.84 |22.86 -
HE20 [MCSO| 1| 48 | 5240 | Full | 19.28 | 19.23 | 35.26 | 36.74 - 22.85 | 22.84
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TEST RESULTS DATA

Average Power Table

Report Number : FR450318B

FCC U-NII-1 single antenna

Average FCC
Data Freq. RU. Conducted Conduc?ec_i DQ .
Mod. Rate Nrx| CH. (MHz) Config Power Power Limit (dBi) Pass/Fail

. (dBm) (dBm)

Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2

HE20 [ MCSO| 1 36 | 5180 | Full |19.80 |22.20 24.00 [24.00 | 5.00 | 5.00 Pass
HE20 [ MCSO| 1 36 | 5180 | 26/0 |13.60 | 17.00 24.00 [24.00 | 5.00 | 5.00 Pass
HE20 [ MCSO| 1 36 | 5180 | 52/37 | 15.60 | 16.00 24.00 [ 24.00 | 5.00 | 5.00 Pass
HE20 [ MCSO| 1 36 | 5180 |106/53| 18.30 | 18.80 24.00 [ 24.00 | 5.00 | 5.00 Pass
HE20 [MCSO| 1| 44 | 5220 | Full |21.80 [22.10 24.00 |24.00 | 5.00 | 5.00 Pass
HE20 [MCSO| 1| 44 | 5220 | 26/4 |14.30 [ 14.40 24.00 |24.00 | 5.00 | 5.00 Pass
HE20 [MCSO| 1| 44 | 5220 | 52/38|15.60 [ 16.10 24.00 | 24.00 | 5.00 | 5.00 Pass
HE20 [MCSO| 1| 44 | 5220 |106/53|18.40 [ 19.10 24.00 | 24.00 | 5.00 | 5.00 Pass
HE20 [MCSO| 1| 48 | 5240 | Full |22.20 [22.10 24.00 |24.00 | 5.00 | 5.00 Pass
HE20 [MCSO| 1| 48 | 5240 | 26/8 |13.80 [17.20 24.00 |24.00 | 5.00 | 5.00 Pass
HE20 [MCSO| 1| 48 | 5240 | 52/40|15.50 [ 16.10 24.00 | 24.00 | 5.00 | 5.00 Pass
HE20 [MCSO| 1| 48 | 5240 |106/54|18.40 [ 18.80 24.00 |24.00 | 5.00 | 5.00 Pass
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Report Number : FR450318B

TEST RESULTS DATA
Power Spectral Density
FCC U-NII-1 single antenna
Duty Average Average
Data Freq. RU. Factor Ffower Density PSD DG_ Pass
Mod. Rate Ntx| CH. (MHz) Config (dB) with Duty Factor Limit (dBi) /Eail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2
HE20 | MCSO0| 1 36 | 5180 | Full | 0.06 | 0.06 | 7.31 | 10.64 |11.00 | 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO0| 1 36 | 5180 | 26/0 | 027 | 0.28 | 7.27 | 10.58 |[11.00 | 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO0| 1 36 | 5180 | 52/37| 0.33 | 0.13 | 7.24 | 10.51 |11.00 | 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO0| 1 36 | 5180 [(106/53| 0.30 | 0.26 | 7.14 [ 10.56 [11.00 | 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO0| 1 44 | 5220 | Full | 0.06 | 0.06 | 10.75 | 10.55 | 11.00 [ 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO0| 1 44 | 5220 | 26/4 | 0.27 | 0.28 | 10.49 | 10.18 [11.00 [ 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO0| 1 44 | 5220 | 52/38 | 0.33 | 0.13 | 10.47 | 10.30 [11.00 [ 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO0| 1 44 | 5220 [106/53( 0.30 | 0.26 | 10.26 | 10.47 [11.00 [ 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO0| 1 48 | 5240 | Full | 0.06 | 0.06 | 10.70 | 10.55 | 11.00 [11.00 | 5.00 | 5.00 Pass
HE20 | MCSO0| 1 48 | 5240 | 26/8 | 0.27 | 0.28 | 10.48 | 10.53 [11.00 [ 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO0| 1 48 | 5240 | 52/40 0.33 | 0.13 | 10.27 | 10.12 [ 11.00 [ 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO0| 1 48 | 5240 [106/54( 0.30 | 0.26 | 10.31 | 10.18 [11.00 [ 11.00 | 5.00 | 5.00 Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR450318B

U-NII-2A single antenna

IC 99% IC 99% FCC 26dB
0,
RU 99 /° 26 dl_3 Bandwidth Bandwidth Bandwidth
Data Freq. ) Bandwidth Bandwidth o B o
Mod. Rate Nty CH. (MH2) Config (MHz) (MHz) Power Limit | EIRP Limit | Power Limit Note
. (dBm) (dBm) (dBm)
Ant1 [Ant2 | Ant1 [ Ant2 | Ant1 [ Ant2 | Ant1 [ Ant2 | Ant1 | Ant2
HE20 |MCSO| 1| 52 | 5260 | Full | 19.18 [ 19.43 | 39.63 [ 38.76 |23.83 [23.88 | 29.83 [29.88 | 23.98 | 23.98
HE20 |MCSO| 1| 60 | 5300 | Full | 18.78 | 18.83 | 20.78 | 21.01 | 23.74 [23.75 | 29.74 [29.75 | 23.98 | 23.98
HE20 |MCSO| 1| 64 | 5320 | Full | 18.83 [ 18.83 | 20.89 | 20.86 |23.75 [23.75 | 29.75 [29.75 | 23.98 | 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR450318B

FCC U-NII-2A single antenna
Average FCC EIRP
Data Freq. RU. Conducted Conduc?ec_i DQ Power .
Mod. Nrx| CH. Config Power Power Limit (dBi) L Pass/Fail
Rate (MHz) _ (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2
HE20 [ MCSO| 1 52 | 5260 | Full |22.10 |22.10 [23.98 [23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 52 | 5260 | 26/0 |13.70 | 17.00 [23.98 [23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 52 | 5260 | 52/37 | 15.50 | 16.00 [ 23.98 [23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 52 | 5260 |106/53| 18.50 | 18.80 [23.98 [23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 60 | 5300 | Full [17.30 [17.70 |23.98 |23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 60 | 5300 | 26/4 | 9.30 | 9.70 |23.98 |23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 60 | 5300 | 52/38 [ 10.10 [ 11.20 | 23.98 | 23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 60 | 5300 |106/53( 13.10 | 14.30 | 23.98 | 23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 64 | 5320 | Full [17.10 [16.70 |23.98 | 23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 64 | 5320 | 26/8 [11.30 [ 11.20 |23.98 |23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 64 | 5320 | 52/40  13.30 [ 13.70 | 23.98 | 23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 64 | 5320 |106/54( 16.20 | 16.20 | 23.98 | 23.98 | 5.00 | 5.00 30 Pass
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Report Number : FR450318B

TEST RESULTS DATA
Power Spectral Density
U-NII-2A single antenna
Duty Average Average
Data Freq. RU. Factor Ffower Density PSD DG_ Pass
Mod. Rate Ntx| CH. (MHz) Config (dB) with Duty Factor Limit (dBi) /Eail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2
HE20 [ MCSO| 1 52 5260 | Full | 0.06 | 0.06 | 10.64 | 10.57 | 11.00 | 11.00 [ 5.00 | 5.00 Pass
HE20 [ MCSO| 1 52 5260 | 26/0 | 0.27 | 0.28 | 10.29 | 10.53 | 11.00 | 11.00 [ 5.00 | 5.00 Pass
HE20 [ MCSO| 1 52 5260 | 52/37 | 0.33 | 0.13 | 10.34 | 10.29 | 11.00 | 11.00 [ 5.00 | 5.00 Pass
HE20 [ MCSO| 1 52 5260 [106/53| 0.30 | 0.26 | 10.32 | 10.46 | 11.00 | 11.00 [ 5.00 | 5.00 Pass
HE20 [ MCSO| 1 60 5300 | Full | 0.06 | 0.06 | 485 | 5.82 |11.00 |11.00 [ 5.00 | 5.00 Pass
HE20 [ MCSO| 1 60 5300 | 26/4 | 0.27 | 0.28 | 450 | 5.60 |11.00 |11.00 [ 5.00 | 5.00 Pass
HE20 [ MCSO| 1 60 5300 | 52/38 | 0.33 | 0.13 | 439 | 554 |11.00 |11.00 [ 5.00 | 5.00 Pass
HE20 [ MCSO| 1 60 5300 [106/53| 0.30 | 0.26 | 4.39 | 5.68 |11.00 |11.00 [ 5.00 | 5.00 Pass
HE20 [ MCSO| 1 64 5320 | Full | 0.06 | 0.06 | 486 | 4.86 |11.00 |11.00 [ 5.00 | 5.00 Pass
HE20 [ MCSO| 1 64 5320 | 26/8 | 0.27 | 0.28 | 468 | 4.69 |11.00 |11.00 [ 5.00 | 5.00 Pass
HE20 [ MCSO| 1 64 5320 | 52/40 | 0.33 | 0.13 | 453 | 4.83 |11.00 |11.00 [ 5.00 | 5.00 Pass
HE20 [ MCSO| 1 64 5320 [106/54| 0.30 | 0.26 | 4.73 | 4.66 |11.00 |11.00 [ 5.00 | 5.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR450318B

U-NII-2C single antenna

99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth

Dat F RU Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth for Straddle
Mod. | 222 [Nnd CH. | oF: |Config| InU-NI2C | InU-NI2C | Power Limit | EIRP Limit | Power Limit Channel
i A=) (MHz) (MHz) (dBm) (dBm) (dBm) (MHz)

Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 Ant 2

HE20 [MCSO| 1 | 100 | 5500 | Full | 18.78 | 18.83 | 20.70 | 20.92 | 23.74 | 23.75 | 29.74 | 29.75 | 23.98 | 23.98 | -—

HE20 |[MCSO| 1 | 116 | 5580 | Full | 18.78 | 18.83 | 20.75 | 20.80 | 23.74 | 23.75 | 29.74 | 29.75 | 23.98 | 23.98 | —

HE20 |[MCSO| 1 | 140 | 5700 | Full | 18.78 | 18.83 | 20.74 | 20.79 | 23.74 | 23.75 | 29.74 | 29.75 | 23.98 | 23.98 | -—

U-NII-2C straddle channel single antenna

99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth

Dat E RU Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth for Straddle
Mod. | pad [Nnd CH. | 1 | Config| InU-NII2C | InU-NIl2C | PowerLimit | EIRP Limit | Power Limit Channel
2 LR (MHz) (MHz) (dBm) (dBm) (dBm) (MHz)

Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2 | Ant1 Ant 2

HE20 [MCSO| 1 | 144 | 5720 | Full | 14.44 | 14.39 | 15.53 | 15.34 | 22.60 | 22.58 | 28.60 | 28.58 | 22.91 | 22.86 | 3.915 | 3.895
6dB Bandwidth Limit = 500kHz Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR450318B

FCC U-NII-2C single antenna
Average FCC EIRP
Data Freq. RU. Conducted Conduc?ec_i DQ Power .
Mod. Nrx| CH. Config Power Power Limit (dBi) L Pass/Fail
Rate (MHz) _ (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2
HE20 [ MCSO| 1 | 100 | 5500 | Full |15.30 [14.70 [23.98 [23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 | 100 | 5500 | 26/0 | 9.50 | 9.70 [23.98 [23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 | 100 | 5500 | 52/37 | 11.40 [ 11.60 [23.98 [ 23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 | 100 | 5500 |106/53| 13.80 | 14.10 [23.98 [ 23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1| 116 | 5580 | Full |15.30 [ 13.80 [23.98 [23.98 | 5.00 | 5.00 30 Pass
HE20 [MCSO| 1| 116 | 5580 | 26/4 | 5.90 | 6.10 [23.98 [23.98 | 5.00 | 5.00 30 Pass
HE20 [MCSO| 1| 116 | 5580 | 52/38 | 7.30 | 7.40 [23.98 [23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1| 116 | 5580 |106/53| 10.80 | 10.30 [23.98 [ 23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 | 140 | 5700 | Full |16.70 [ 13.20 [23.98 [ 23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 | 140 | 5700 | 26/8 |10.60 | 7.70 [23.98 [23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 | 140 | 5700 | 52/40 | 13.10 [ 10.20 [23.98 [ 23.98 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 | 140 | 5700 |106/54| 15.80 | 12.60 [23.98 [ 23.98 | 5.00 | 5.00 30 Pass
FCC U-NII-2C straddle channel single antenna
Average FCC EIRP
Data Freq. RU. Conducted Conduc?ec_i DG_ Power .
Mod. Ntx{ CH. Config Power Power Limit (dBi) e Pass/Fail
Rate (MHz) _ (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2
HE20 [ MCSO| 1 | 144 | 5720 | Full |17.70 [ 12.10 [22.91 |22.86 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 | 144 | 5720 | 26/8 |11.50 | 3.10 [22.91 [22.86 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 | 144 | 5720 | 52/40 | 10.40 | 5.30 [22.91 [22.86 | 5.00 | 5.00 30 Pass
HE20 [ MCSO| 1 | 144 | 5720 |106/54| 14.00 | 8.80 [22.91 [22.86 | 5.00 | 5.00 30 Pass
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR450318B

U-NII-2C single antenna
Duty Average Average
Data Freq. RU. Factor P.Ower Density PSD DG_ Pass
Mod. Rate Ntx| CH. (MHz) Config (dB) with Duty Factor Limit (dBi) /Eail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 | Ant2
HE20 | MCSO| 1| 100 | 5500 | Full [ 0.06 | 0.06 | 263 | 2,55 [11.00 [11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1| 100 | 5500 | 26/0 | 0.27 | 0.28 | 2.61 | 2.54 [11.00 (11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1 | 100 | 5500 | 52/37 | 0.33 | 0.13 | 259 | 2.38 [11.00 [11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1 | 100 | 5500 [106/53| 0.30 | 0.26 | 2.45 | 2.38 [11.00 (11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1| 116 | 5580 | Full [ 0.06 | 006 | 232 | 1.88 [11.00 [11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1| 116 | 5580 | 26/4 | 0.27 | 0.28 | 1.88 | 1.59 [11.00 [11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1| 116 | 5580 | 52/38 ( 0.33 | 0.13 | 195 | 1.87 [11.00 [11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1 | 116 | 5580 [106/53| 0.30 | 0.26 | 2.10 | 1.65 [11.00 [11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1| 140 | 5700 | Full | 0.06 | 0.06 | 4.31 1.15 |11.00 | 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1| 140 | 5700 | 26/8 | 0.27 | 0.28 | 3.89 | 1.03 [11.00 (11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1 | 140 | 5700 | 52/40 | 0.33 | 0.13 | 423 | 1.13 [11.00 [ 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1 | 140 | 5700 [106/54 0.30 | 0.26 | 4.30 | 0.88 [11.00 (11.00 | 5.00 | 5.00 Pass
U-NII-2C straddle channel single antenna
Duty Average Average
Data Freq. RU. Factor P.Ower Density PSD DG_ Pass
Mod. Rate Ntx| CH. (MH2) Config (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 | Ant2
HE20 | MCSO| 1| 144 | 5720 | Full [ 0.06 | 0.06 | 504 | 0.08 |[11.00 [11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1| 144 | 5720 | 26/8 | 0.27 | 0.28 | 466 | -0.10 |[11.00 [ 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1 | 144 | 5720 | 52/40 | 0.33 | 0.13 | 465 | -0.16 |[11.00 [ 11.00 | 5.00 | 5.00 Pass
HE20 | MCSO| 1 | 144 | 5720 [106/54 0.30 | 0.26 | 4.96 | -0.39 |[11.00 [ 11.00 | 5.00 | 5.00 Pass
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ssamonas. FCC RADIO TEST REPORT Report No. : FR450318B

<Ant. 1>

Test Result of 26dB & 99% Occupied Bandwidth

<802.11a>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 25.40 ob  RBW 300 kHz RefLevel 30.00 dBm  Offset 25.40 ob  RBW 300 kHz
o At 2008 SWT _ 10.1ms @ VBW _1MHz _Mode Sweep o At 20d8  SWT 1ms @ VBW _1MHz _ Mode Sweep
[@ 1Pk View [@ 153 view
M1[1]) 14.50 dBm)| M1[1] 11.26 dBm)|
5.16881600 GHz 20 di 5.1833970 GHz
20 dBm D2[1] 0.95 dB rJ_UEL‘Lh\' 17.182817183 MHz
24.78400 MHz| » v
10 y T R
+ Y
od
r 4,
"
-10 df 5
i
20d R el P i,
T i,
| ol ey
-40 dBm
50 o
60 de
50 d
CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
=60 df Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.183397 GHz 11.26 dbm
L 1 5.1714086 GHz 0.54 dBm Occ Bw 17.182817183 MHz
CF 5.16 GHz 10001 pts Spon B0.0 MHz T2 1 5.1885014 GHz 0.81 dBm
r B T B
) WRNRARAED W ) WRNRARAED W

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations

<802.11ac VHT20>

26dB Bandwidth 99% Occupied Bandwidth

Spectrum

{@ Spectrum l@
Ref Level 30.00 dém Offset 25.40 dB & RBW 300 kHz Ref Level 30.00 dam Offset 2540 dB & RBW 300 kHz
o att 2008 SWT_ 10.1ms @ VBW 1MHz Mode Swesp o att 20 dB SWT 1ms @ VBW 1MHz _Mode Sweep
(@ 1Pk View @153 view
M1[1] 14.47 dBm| MI[1] 11.34 dbm
5.16928800 GHz, 5.1B39460 GHz
20 df D2[1] 1.49 dB 20 do e By 17.732267732 MHz|
21.31200 MHZ]
10 dBm:
1w o1 11 B e i

PO 1= - - \ - =
11.783 - “rwvw"'\ . [,J‘ ‘\\
0 dg| / \ -10 dBmr- i" ! N
-0l

J ks
) -20 dém e Tl
D2 -14.217 dBr i " R — “m‘wu“ s Al
a0a | . L s

)
~40 dBm-
o "

-50 dBm
40 <60 dBm
50 d
GF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
60 d Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1 5.183946 GHz 11.34 dém
T1 1 5.1711089 GHz .86 dBm Occ Bw 17.732267732 MHz
CF 5.18 GHz 10001 pts Span 80.0 MHz T2 1 5.1888412 GHz 3.76 dém
—— — —
il ] [ L i ] (]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-3456

Page Number 1 A2-10f 8
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR450318B

<802.11ax HE20>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum - Spectrum -
RefLevel 30.00 dBm  Offset 25.40 ob  RBW 300 kHz RefLevel 30.00 dBm  Offset 25.40 ob  RBW 300 kHz
o Att 208 SWT  10.1ms @ VBW 1MHz Mode Sweep o att 208 SWT 1ms @ VBW 1MHz Mode Sweep
[@ 1Pk View [@15a View
M1[1]) 15.79 dBm)| M1[1] 12.77 dBm)|
5.16932800 GHz 20 di 5.1773030 GHz
20 dBm D2[1] 0.74 dB M1 Occ Bw 18.831168831 MHz
21.19200 MHz| 10 d N J. e .
o D1 12.040 dBr ]" Y
0db y
0B
-10 df
¥ \
10 d 20 df i ¢ My
- P - N T e
T .
D2 -13.951 dBn o it it fpop Moty
et Ao o
-20 de
40 dBm
30 df
50 o
-40 d -60 di
50 d
CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
=60 df Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.177303 GHz 12.77 dBm
L 1 5.1705594 GHz 6.61 dBm Occ Bw 18.831168631 MHz
CF 5.16 GHz 10001 pts Spon B0.0 MHz T2 1 5.1393906 GHz 5.84 dBm
] Wiy e ] [T IR

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT Report No. : FR450318B

Test Result of Power Spectral Density

<802.11a>

| Maximum Power Density Plot (dBm/MHz)

Spectrum

<f

Ref Level 30.00 dém  Offset 25.40 dB & RBW 1 MHz
Att 20 dB @ SWT 20 ms @ VBW 3 MHz
SGL Count 100/100

@ 1Rm Avgrwr

Mode Sweep

mM1i[1] 10.80 dBm
5.2173530 GHz
20 dBm

10 dBm e,

-60 dBm

CF 5.22 GHz 1001 pts Span 50.0 MHz

JU ] G ea

<802.11ac VHT20>

Maximum Power Density Plot (dBm/MHZz)

Spectrum “‘é’

Ref Level 30,00 dm  Offset 25.40 dB @ RBW 1 MHz

o Att 20 dB @ SWT 20 ms @ VBW 3 MHz
SGL Count 100/100

(@ LRm AvgPwr

Mode Sweep

M1[1] 10,92 dBm
5.2623980 GHz

CF 5.26 GHz 1001 pts

Span 50.0 MHz

: —
[ )il ] (I e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR450318B

<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Spectrum

<f

Ref Level 30.00 dBm Offset 25.40 dB & RBW 1 MHz

Att 20 dB & SWT 20 ms & VBW 3 MHz
SGL Count 100/100

@ 1Rm Avgrwr

Mode Sweep

mM1i[1] 10.69 dBm
5.2223980 GHz
20 dBm

10 dBm

-60 dBm

CF 5.22 GHz 1001 pts Span 50.0 MHz
——————
J J

TEL : 886-3-327-3456
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<Ant. 2>

Test Result of 26dB & 99% Occupied Bandwidth

<802.11a>

26dB Bandwidth

99% Occupied Bandwidth
Spectrum [“l;? Spectrum l“%‘.'
Ref Level 30.00 d&m Offset 25.40 dB & RBW 300 kHz Ref Level 30.00 d&m Offset 2540 dB & RBW 300 kHz
fo ALt 20 dB  SWT 10.1 ms & VBW 1MHz Mode Sweep p Att 20 dB8  SWT 1ms @ VBW 1MHz Mode Sweep
(@ 1Pk View @153 View
Mi[1] 15.40 dBm Mi[1] 11.23 dBm)|
5.16981600 GHz| - 5.1822480 GHz|
20 dBm D2[1] 0.69 dB = M1 Occ Bw 16.883116883 MHz
20.28800 MHz ha
10 d = s
10 dam—p 1 11333 08 3 ¥ v
wM ) ] i
’ )
o ! \ 10
S F
B ; L It
e o 1dssr i |3 ) Uy T -
2 -_-lnd dBm ‘ fﬁﬁ”’l WAL o ia )
-20 dBn 4
W 40d
-30 dgm:-
=50
-40 dBm sod
-50 dém CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
-60 dBm Type | Ref | Trc | X-valug | Y-value | Function | Function Result |
M1 1 5.182248 GHz 11.33 dEm
T1 1 5.1715085 GHz 3.30 dem Occ Bw 16.893116883 MHz
CF 5.18 GHz 10001 pts Span 80.0 MHz T2 1 5.1883916 GHz 3.60 dBm
il ] QR e il ] [

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations

<802.11ac VHT20>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum |‘%? Spectrum o
Ref Level 30.00 dém  Offset 25.40 dB & RBW 300 kHz Ref Level 30.00 dam Offset 2540 dB & RBW 300 kHz
jo Att 20 dB SWT 10.1 ms @ VBW 1 MHz  Mode Sweep po Att 20 dB  SWT 1ms @ VBW 1 MHz Mode Sweep
@ 1Pk View [@15a View
Mi[1] 15.70 dBm)| Mi[1] 13.63 dBm)|
5.16564800 GHz - 5.1839960 GHz
20 dBm D2[1] 1.46 dB| =0 MOcc Bw 18.031968032 MHz
31.51200 MHz N (P T T g
D1 13.927 den § 10 df T 7
10 dbm {wm 7 c
o |
| | A
0de 10d N 1,
- T R i,
it it o ke, )
j o0 PR el
1 R
-30 df
~ad
-50
-40 dbm 0 d
50 dém CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
-60 dBm Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.183996 GHz 13.63 dém
T1 1 5.171009 GHz 4,69 dém Occ Bw 18.031968032 MHz
CF 5.18 GHz 10001 Els SEan 80.0 MHz T2 1 5.188041 GHz 4.79 dém
i ] W e i ] [T ]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE20>

26dB Bandwidth 99% Occupied Bandwidth

Spectrum

[= Spectum [=
Ref Level 30.00 dam Offset 2540 dB & RBW 300 kHz Ref Level 30.00 d&m Offset 2540 dB & RBW 300 kHz
o Att 208 SWT  10.1ms @ VBW 1MHz Mode Sweep o Att 20d8_ SWT 1ms ® VBW 1MHz _Mode Sweep
@ 1Pk View [®15a View
Mi[1] 11.46 dBm)| Mi[1] 14.78 dBm)|
5.16472800 GHz| - 5.1833470 GHz|
20 dBm D2[1] 1.00 dB =0 ; Occ Bw 19.080919081 MHz
1 14.955 dB N 35.21600 MHz| 10 di P e L e P b O e
10 cm f&ﬁq&wﬂ.\ 7 ¥
1 ' |
0B ‘ o . —
yoT Ty R L W Y
J " s i ——
-30 de
40 di
=50
-40) dBm -60 di
50 dém CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
-50 dBm Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 5.183347 GHz 14.78 dBm
T1 1 5.1704595 GHz 6.56 dBm Occ Bw 19.030919081 MHz
CF 5.18 GHz 10001 pts Span 80.0 Mz T2 1 5.1895405 GHz 5,56 dBm
) ] WD e | il ] BHRRRRED W

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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Test Result of Power Spectral Density

<802.11a>

| Maximum Power Density Plot (dBm/MHz)

Spectrum

<f

Ref Level 30.00 dBm Offset 25.40 dB & RBW 1 MHz

Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweep
SGL Count 100/100

@ 1Rm Avgrwr

mM1i[1] 10.80 dBm

5.2621480 GHz
20 dBm

10 dBm - — —

1001 pts Span 50.0 MHz

JU ] G ea

<802.11ac VHT20>

Maximum Power Density Plot (dBm/MHZz)

Spectrum |“§,’

Ref Level 30,00 dm  Offset 25.40 dB @ RBW 1 MHz
o Att 20 dB @ SWT
SGL Count 100/100

(@ LRm AvgPwr

20 ms @ VYBW 3 MHz Mode Sweep

M1[1] 10,44 dBm
5.1822980 GHz

1001 pts

Span 50.0 MHz

s
] (RERNENDD W

TEL : 886-3-327-3456
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Spectrum

[sssh
e
Ref Level 30.00 dBm  Offset 25.40 dB e RBW 1 MH=
Att 20 dB & SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100
(@ 1Rm Avgrwr
M1[1] 10.58 dBm
5.1776020 GHz
20 dBm
M1
10 dem - = z = -
/ A
' \
od
-10d 1 T
rd \-— - e,
20 dB b S - —
30 d
40 ds
S0 d
60 dBm
CF 5.18 GHz 1001 pts Span 50.0 MHZ
——— 2
v T
JU ] GERNNNEED we
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO : 450318
Test Mode : Mode 1
Test Voltage : Power From System
Phase : Line
Full Spectrum
1001
90T
80T
701
> 60'\ CISPR:QP LimitatMam Plorts
o B
he] e, .
'E 504 et o : CISPR Limitiat Main Plorts
() "‘4»_. S S S 1
g [0 e v
401
30t ¢
1 o
20t
10T
0 } } } —+— } } } —+—— } |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.161250 35.66 55.40 19.74 | L1 OFF 19.8
0.161250 45.19 65.40 20.21 | L1 OFF 19.8
0.244500 28.68 51.94 23.26 | L1 OFF 19.8
0.244500 42.51 61.94 1943 | L1 OFF 19.8
0.336750 34.35 49.28 1493 | L1 OFF 19.8
0.336750 44,52 59.28 14.76 | L1 OFF 19.8
0.435750 38.83 47.14 8.31 | L1 OFF 19.8
0.435750 44.70 57.14 12.44 | L1 OFF 19.8
3.684750 21.64 46.00 24.36 | L1 OFF 19.8
3.684750 28.03 56.00 2797 | L1 OFF 19.8
14.325000 20.82 50.00 29.18 | L1 OFF 19.9
14.325000 25.08 60.00 3492 | L1 OFF 19.9




EUT Information

Report NO : 450318
Test Mode : Mode 1
Test Voltage : Power From System
Phase : Neutral
Full Spectrum
1001
90T
80T
70T
> 60_\ : CISPR-OP LimitatMain Plrts
m L
©
£ 50t
s 1 PREIR g
2 L 4
40t L 2
30T
2
4 2
20T
10t
0 } } — } } —t———— } !
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuV) | (dB) (dB)
0.217500 34.01 52.91 18.90 | N OFF 19.8
0.217500 43.14 62.91 19.77 | N OFF 19.8
0.246750 24.94 51.87 26.93 | N OFF 19.8
0.246750 40.43 61.87 21.44 | N OFF 19.8
0.341250 37.42 49.17 11.75 | N OFF 19.8
0.341250 44,71 59.17 14.46 | N OFF 19.8
0.424500 24.65 47.36 2271 | N OFF 19.8
0.424500 41.69 57.36 15.67 | N OFF 19.8
0.438000 37.41 47.10 9.69 | N OFF 19.8
0.438000 45.24 57.10 11.86 | N OFF 19.8
3.608250 21.26 46.00 24.74 | N OFF 19.8
3.608250 27.92 56.00 28.08 | N OFF 19.8
13.791750 21.14 50.00 28.86 | N OFF 20.0
13.791750 25.32 60.00 34.68 | N OFF 20.0




samonias. FCC RADIO TEST REPORT

Report No. : FR450318B

Appendix C. Radiated Spurious Emission

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu

Temperature : 23.9~26.8°C

Relative Humidity : 43~68.2%

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5148.2 62.7 -11.3 74 50.76 34.29 12.33 | 3468 | 378 | 183 P H
5150 52.57 -1.43 54 40.61 34.3 12.34 | 3468 | 378 | 183 A | H
* 5180 110.5 - - 98.37 34.42 12.39 | 3468 | 378 | 183 P H
* 5180 103.26 - - 91.13 34.42 12.39 | 34,68 | 378 | 183 A | H
H

802.11a
H

CH 36

5149.24 57.17 -16.83 74 45.22 34.3 12.33 | 3468 | 324 | 218 P |V

5180MHz
5150 48.15 -5.85 54 36.19 34.3 12.34 | 3468 | 324 | 218 AV
* 5182 108.76 - - 96.62 34.43 12.39 | 3468 | 324 | 218 P \
* 5180 101.74 - - 89.61 34.42 12.39 | 3468 | 324 | 218 AV
\
\
5145.34 51.05 |-22.95 74 39.13 34.27 12.33 | 34.68 | 100 92 P H
5149.76 41.64 | -12.36 54 29.69 34.3 12.33 | 34.68 | 100 92 A | H
* 5220 111.12 - - 98.78 34.58 12.43 | 34.67 | 100 92 P H
* 5220 104.16 - - 91.82 34.58 12.43 | 34.67 | 100 92 A | H
5416.88 50.56 |-23.44 74 37.88 34.73 1258 | 34.63 | 100 92 P H

802.11a
5377.4 40.42 -13.58 54 27.77 34.75 12.54 34.64 100 92 A H

CH 44

5148.46 50.08 | -23.92 74 38.14 34.29 12.33 | 3468 | 318 | 217 P |V

5220MHz
5120.12 4099 |-13.01 54 29.28 34.12 12.28 | 3469 | 318 | 217 AV
* 5220 109.2 - - 96.86 34.58 12.43 | 34.67 | 318 | 217 P |V
* 5220 102.22 - - 89.88 34.58 12.43 | 3467 | 318 | 217 AV
5451.6 49.2 -24.8 74 36.41 34.8 12.62 | 34.63 | 318 | 217 P |V
5452.72 40.19 |-13.81 54 27.4 34.8 12.62 | 34.63 | 318 | 217 AV

TEL : 886-3-327-3456 Page Number : C1 of C80

FAX . 886-3-328-4978
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5065 50.2 -23.8 74 38.71 34 12.19 34.7 100 92 P H
5150 41.15 -12.85 54 29.19 34.3 12.34 | 34.68 | 100 92 A H
* 5240 110.18 - - 97.74 34.66 12.45 | 34.67 | 100 92 P H
* 5240 103.31 - - 90.87 34.66 12.45 | 34.67 | 100 92 A H
5454.4 49.91 -24.09 74 37.12 34.8 12.62 | 34.63 | 100 92 P H

802.11a
5407.64 40.31 -13.69 54 27.66 34.72 12.57 | 34.64 | 100 92 A H

CH 48

5124.02 51.06 -22.94 74 39.32 34.14 12.29 | 34.69 | 400 226 P \Y

5240MHz
5120.12 40.93 -13.07 54 29.22 34.12 12.28 | 34.69 | 400 226 A \%
* 5240 107.7 - - 95.26 34.66 12.45 | 34.67 | 400 226 P \Y
* 5240 101.88 - - 89.44 34.66 12.45 | 34.67 | 400 226 A \Y
5390.56 49.1 -24.9 74 36.47 34.72 1255 | 34.64 | 400 226 P \%
5392.52 40.2 -13.8 54 27.58 34.71 1255 | 34.64 | 400 226 A \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2 of C80
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Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10360 60.99 -7.21 68.2 63.74 37.48 18.66 | 58.89 400 237 P H
15540 54.7 -19.3 74 48.36 40.18 22.73 | 56.57 234 350 P H
15540 47.45 -6.55 54 41.11 40.18 22.73 | 56.57 234 350 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 36
10360 61.04 -7.16 68.2 63.79 37.48 18.66 | 58.89 | 400 | 179 P |V
5180MHz
15540 52.55 -21.45 74 46.21 40.18 22.73 | 56.57 100 299 \%
15540 45.85 -8.15 54 39.51 40.18 2273 | 56.57 | 100 | 299 | A | V
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C3 of C80
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
10440 62.4 -5.8 68.2 65.04 37.4 18.71 | 58.75 100 255 P H
15660 54.02 -19.98 74 47.04 40.58 22.84 | 56.44 100 349 P H
15660 48.17 -5.83 54 41.19 40.58 22.84 | 56.44 100 349 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 44
10440 62.5 -5.7 68.2 65.14 37.4 18.71 | 58.75 100 161 P \%
5220MHz
15660 55.47 -18.53 74 48.49 40.58 22.84 | 56.44 100 287 \%
15660 46.45 -7.55 54 39.47 40.58 22.84 | 56.44 100 287 A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C4 of C80
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10480 62.2 -6 68.2 64.68 37.46 18.74 | 58.68 | 100 257 P H
15720 56.48 -17.52 74 49.03 40.94 22.88 | 56.37 | 100 | 350 P H
15720 48.67 -5.33 54 41.22 40.94 22.88 | 56.37 | 100 350 A H
H
H
H
H
H
H
H
H

802.11a
H

CH 48
10480 62.41 -5.79 68.2 64.89 37.46 18.74 | 58.68 | 400 156 P \Y

5240MHz
15720 54.16 -19.84 74 46.71 40.94 22.88 | 56.37 | 100 289 \Y
15720 46.54 -7.46 54 39.09 40.94 22.88 | 56.37 | 100 289 A \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number . C5 of C80
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5148.46 60.73 -13.27 74 48.79 34.29 12.33 | 34.68 378 183 P H
5150 52.79 -1.21 54 40.83 34.3 12.34 34.68 378 183 A H
* 5180 109.72 - - 97.59 34.42 12.39 | 34.68 378 183 P H
* 5180 101.92 - - 89.79 34.42 12.39 | 34.68 378 183 A H
802.11ax H
HE20 Full H
CH 36 5144.82 57.6 -16.4 74 45.68 34.27 12.33 34.68 324 218 P \%
5180MHz 5150 48.7 -5.3 54 36.74 34.3 12.34 | 3468 | 324 | 218 | A | V
* 5180 108.05 - - 95.92 34.42 12.39 34.68 324 218 P \%
* 5180 100.65 - - 88.52 34.42 12.39 34.68 324 218 A \%
\%
\%
5148.2 52.5 -21.5 74 40.56 34.29 12.33 | 34.68 100 92 P H
5142.74 42.15 -11.85 54 30.25 34.26 12.32 34.68 100 92 A H
* 5220 111.56 - - 99.22 34.58 12.43 34.67 100 92 P H
* 5220 104.2 - - 91.86 34.58 12.43 34.67 100 92 A H
802.11ax 5381.32 49.53 -24.47 74 36.88 34.74 12.55 34.64 100 92 P H
HEZ20 Full 5377.4 40.54 -13.46 54 27.89 34.75 12.54 34.64 100 92 A H
CH 44 5138.84 49.9 -24.1 74 38.04 34.23 12.32 34.69 306 217 P Vv
5220MHz 5148.2 4174 | -12.26 54 29.8 3429 | 1233 | 3468 | 306 | 217 | A | V
* 5220 109.44 - - 97.1 34.58 12.43 34.67 306 217 P Vv
* 5220 102.12 - - 89.78 34.58 12.43 34.67 306 217 A \%
5365.64 49.27 -24.73 74 36.6 34.77 12.54 34.64 306 217 P \%
5452.72 40.23 -13.77 54 27.44 34.8 12.62 34.63 306 217 A \%

TEL : 886-3-327-3456 Page Number : C6 of C80
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5102.44 50.8 -23.2 74 39.23 34.01 12.25 34.69 105 91 P H
5149.76 41.37 -12.63 54 29.42 343 12.33 | 34.68 | 105 91 A H
* 5240 111.09 - - 98.65 34.66 12.45 34.67 105 91 P H
* 5240 104.41 - - 91.97 34.66 12.45 34.67 105 91 A H
802.11ax 5437.88 49.39 -24.61 74 36.64 34.78 12.6 34.63 | 105 91 P H
HE20 Full 5392.8 40.35 -13.65 54 27.73 34.71 12.55 34.64 105 91 A H
CH 48 5148.2 49.89 -24.11 74 37.95 34.29 12.33 | 34.68 | 387 | 226 P \Y
5240MHz 5149.5 40.94 -13.06 54 28.99 34.3 12.33 | 34.68 | 387 | 226 A |V
* 5240 106.92 - - 94.48 34.66 12.45 | 34.67 | 387 | 226 P \Y
* 5240 100.52 - - 88.1 34.64 12.45 | 34.67 | 387 | 226 A |V
5421.92 49.19 -24.81 74 36.5 34.74 12.58 34.63 387 226 P \%
5458.32 40.33 -13.67 54 27.54 34.8 12.62 | 34.63 | 387 | 226 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C7 of C80
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10360 61.19 -7.01 68.2 63.94 37.48 18.66 58.89 400 237 P H
15540 55.25 -18.75 74 48.91 40.18 22.73 56.57 234 350 P H
15540 46.65 -7.35 54 40.31 40.18 22.73 56.57 234 350 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 36 10360 60.5 -7.7 68.2 63.25 37.48 18.66 58.89 400 179 P \%
5180MHz 15540 52.04 | -21.96 74 45.7 40.18 | 22.73 | 56.57 | 100 | 299 %
15540 45.45 -8.55 54 39.11 40.18 22.73 56.57 100 299 A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C8 of C80
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10440 64.69 -3.51 68.2 67.33 374 18.71 58.75 370 195 P H
15660 56.7 -17.3 74 49.72 40.58 22.84 56.44 100 15 P H
15660 46.65 -7.35 54 39.67 40.58 22.84 56.44 100 15 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 44 10440 61.67 -6.53 68.2 64.31 374 18.71 | 58.75 | 100 33 P |V
5220MHz 15660 56.58 | -17.42 74 49.6 4058 | 22.84 | 56.44 | 100 | 303 v
15660 47.07 -6.93 54 40.09 40.58 22.84 | 56.44 | 100 | 303 AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10480 64.4 -3.8 68.2 66.88 37.46 18.74 58.68 367 195 P H
15720 60.24 -13.76 74 52.79 40.94 22.88 | 56.37 | 229 | 349 P H
15720 50.14 -3.86 54 42.69 40.94 22.88 56.37 229 349 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 48 10480 61.23 -6.97 68.2 63.71 37.46 18.74 | 58.68 | 100 34 P \Y
5240MHz 15720 56.94 | -17.06 74 49.49 | 4094 | 22.88 | 56.37 | 100 | 304 Y
15720 48.02 -5.98 54 40.57 40.94 22.88 | 56.37 | 100 | 304 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5147.94 64.04 -9.96 74 52.1 34.29 12.33 | 34.68 400 185 P H
5147.68 52.04 -1.96 54 40.1 34.29 12.33 34.68 400 185 A H
* 5180 116.62 - - 104.49 34.42 12.39 | 34.68 400 185 P H
802.11ax | * 5180 108.18 - - 96.05 | 3442 | 12.39 | 3468 | 400 | 185 | A | H
HE20 H
Partial H
106/53 5144.82 60.38 -13.62 74 48.46 34.27 12.33 34.68 297 221 P \%
CH 36 5147.94 48.64 | -5.36 54 36.7 3429 | 1233 | 3468 | 297 | 221 | A | V
S180MHz | « 5180 111.13 - - 99 3442 | 1239 | 3468 | 297 | 221 | P | V
* 5180 102.34 - - 90.21 34.42 12.39 34.68 297 221 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C11 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5140.35 51.06 -22.94 74 39.18 34.24 12.32 34.68 100 90 P H

5147.7 41.3 -12.7 54 29.36 34.29 12.33 | 34.68 | 100 90 A H

* 5260 112.06 - - 99.58 34.68 12.46 34.66 100 90 P H

* 5260 105.26 - - 92.78 34.68 12.46 | 34.66 | 100 90 A H

5413.2 50.68 -23.32 74 38.02 34.73 12.57 | 34.64 | 100 90 P H

802 11a 5350.08 40.51 -13.49 54 27.83 34.8 1253 | 34.65 | 100 90 A H

chs 5080.5 51.08 -22.92 74 39.56 34 12.22 34.7 377 | 223 P \Y
5260MHz

5147.7 40.94 -13.06 54 29 34.29 12.33 34.68 377 223 A \%

* 5260 111.06 - - 98.58 34.68 12.46 | 34.66 | 377 | 223 P \Y

* 5260 103.78 - - 91.3 34.68 12.46 | 34.66 | 377 | 223 A |V

5440.32 49.74 -24.26 74 36.99 34.78 12.6 34.63 377 223 P \%

5422.8 40.34 -13.66 54 27.63 34.75 1259 | 34.63 | 377 | 223 A |V

5102.9 50.77 -23.23 74 39.19 34.02 12.25 34.69 355 181 P H

51435 40.74 -13.26 54 28.84 34.26 12.32 34.68 355 181 A H

* 5300 109.46 - - 97.03 34.6 12.49 | 3466 | 355 | 181 P H

* 5300 102.59 - - 90.16 34.6 12.49 | 3466 | 355 | 181 A H

5363.28 51.26 -22.74 74 38.6 34.77 12.53 34.64 355 181 P H

802 11a 5350.32 40.85 -13.15 54 28.17 34.8 1253 | 3465 | 355 | 181 A H

CHeo 5092.75 50.6 -23.4 74 39.05 34 12.24 34.69 371 222 P \%
5300MHz

5147 40.74 -13.26 54 28.81 34.28 12.33 34.68 371 222 A Vv

* 5300 106.5 - - 94.07 34.6 12.49 34.66 371 222 P \%

* 5300 99.07 - - 86.64 34.6 12.49 34.66 371 222 A \%

5413.2 50.71 -23.29 74 38.05 34.73 12.57 34.64 371 222 P \%

5458.08 40.61 -13.39 54 27.82 34.8 12.62 34.63 371 222 A \%

TEL : 886-3-327-3456 Page Number : C12 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5320 108.51 - - 95.98 34.68 125 34.65 | 352 181 P H
* 5320 102.92 - - 90.39 34.68 12,5 34.65 | 352 181 A H
5350.4 55.72 -18.28 74 43.04 34.8 12.53 | 34.65 | 352 181 P H
5350.08 45.23 -8.77 54 32.55 34.8 12.53 | 34.65 | 352 181 A H
H
802.11a
H
CH 64
* 5320 105.79 - - 93.26 34.68 12,5 34.65 | 348 220 P \Y
5320MHz
* 5320 98.88 - - 86.35 34.68 12,5 34.65 | 348 220 A \Y
5409.12 50.27 -23.73 74 37.62 34.72 12.57 | 34.64 | 348 220 P \Y
5350.08 42.42 -11.58 54 29.74 34.8 12.53 | 34.65 | 348 220 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C13 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
10520 64.06 -4.14 68.2 66.43 37.5 18.77 | 58.64 398 194 P H
15780 63.74 |-10.26 74 56.31 40.82 2292 | 56.31 | 316 | 203 P | H
15780 51.69 -2.31 54 44.26 40.82 22.92 | 56.31 316 203 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 52
10520 61.48 -6.72 68.2 63.85 375 18.77 | 5864 | 398 | 194 | P | V
5260MHz
15780 62.81 -11.19 74 55.38 40.82 22.92 | 56.31 400 31 \%
15780 52.57 -1.43 54 45.14 40.82 22.92 | 56.31 400 31 A \
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10600 61.76 -12.24 74 63.92 37.6 18.83 | 58.59 287 179 P H
10600 52.78 -1.22 54 54.94 37.6 18.83 | 5859 | 287 | 179 | A | H
15900 50.18 -23.82 74 42.34 41 23.02 | 56.18 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 60
10600 59.49 | -1451 74 61.65 37.6 18.83 | 58,59 | 100 | 338 P |V
5300MHz
10600 51.16 -2.84 54 53.32 37.6 18.83 | 5859 | 100 | 338 | A | V
15900 48.16 -25.84 74 40.32 41 23.02 | 56.18 - - \
\
\%
\
\%
\
\%
\%
\%
\%
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10640 60.77 -13.23 74 62.88 37.6 18.86 | 58.57 | 100 221 P H
10640 52.9 -1.1 54 55.01 37.6 18.86 | 58.57 | 100 221 A
15960 48.35 -25.65 74 40.39 41 23.07 | 56.11 - - P
802.11a
CH 64
10640 60.99 -13.01 74 63.1 37.6 18.86 | 58.57 | 100 | 340 P
5320MHz
10640 52.14 -1.86 54 54.25 37.6 18.86 | 58.57 | 100 | 340 A
15960 49.13 -24.87 74 41.17 41 23.07 | 56.11 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
5104.3 51.5 225 74 39.9 34.03 | 12.26 | 34.69 | 100 | 92 P | H

5147.7 41.05 |-12.95 54 29.11 3429 | 12.33 | 34.68 | 100 | 92 A | H

* 5260 110.3 - - 97.82 | 34.68 | 12.46 | 34.66 | 100 | 92 P | H

* 5260 101.96 - - 89.48 | 34.68 | 12.46 | 34.66 | 100 | 92 A | H

802.11ax 5367.36 49.85 |-24.15 74 37.18 | 3477 | 1254 | 34.64 | 100 | 92 P | H
HE20 Full 5350.08 40.45 |-13.55 54 27.77 34.8 12.53 | 34.65 | 100 | 92 A | H
CH 52 5091.35 50.19 |-23.81 74 38.64 34 1224 | 3469 | 357 | 223 | P | V
5260MHz 5120.05 40.82 |-13.18 54 29.11 3412 | 1228 | 3469 | 357 | 223 | A |V
* 5260 108.46 - - 95.98 | 34.68 | 1246 | 3466 | 357 | 223 | P | V

* 5260 100.89 - - 88.41 | 3468 | 1246 | 3466 | 357 | 223 | A | V

5452.56 49.59 | -24.41 74 36.8 34.8 1262 | 3463 | 357 | 223 | P | V

5417.52 40.36 |-13.64 54 27.67 | 3474 | 1258 | 3463 | 357 | 223 | A | V

5145.6 50.55 |-23.45 74 38.63 | 3427 | 1233 | 3468 | 400 | 181 | P | H

5147.35 40.93 | -13.07 54 29 3428 | 12.33 | 34.68 | 400 | 181 | A | H

* 5300 109.99 - - 97.56 34.6 12.49 | 3466 | 400 | 181 | P | H

* 5300 101.84 - - 89.41 34.6 12.49 | 3466 | 400 | 181 | A | H

802.11ax 5359.44 50.52 |-23.48 74 37.86 | 3478 | 1253 | 3465 | 400 | 181 | P | H
HE20 Full 5350.08 40.95 |-13.05 54 28.27 34.8 1253 | 3465 | 400 | 181 | A | H
CH 60 5130.55 50.29 |-23.71 74 385 34.18 12.3 | 34.69 | 400 | 78 P |V
5300MHz 5147.7 40.75 |-13.25 54 28.81 3429 | 12.33 | 34.68 | 400 78 A |V
* 5300 107 - - 94.57 34.6 12.49 | 34.66 | 400 | 78 P |V

* 5300 98.65 - - 86.22 34.6 12.49 | 34.66 | 400 | 78 A |V

5445.6 50.92 |-23.08 74 38.15 | 3479 | 1261 | 34.63 | 400 | 78 P |V

5452.32 40.44 | -13.56 54 27.65 34.8 12.62 | 34.63 | 400 | 78 A |V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5320 109.13 - - 96.6 34.68 12.5 34.65 300 179 P H
* 5320 100.52 - - 87.99 34.68 125 34.65 | 300 | 179 A | H
5356.8 52.01 -21.99 74 39.34 34.79 12.53 34.65 300 179 P H
5350.08 43.13 -10.87 54 30.45 34.8 12.53 34.65 300 179 A H
802.11ax H
HE20 Full H
CH 64 * 5320 104.06 - - 91.53 34.68 125 34.65 | 400 24 P |V
5320MHz |« 5320 97.48 - - 84.95 | 34.68 125 | 3465 | 400 | 24 | A |V
5431.36 49.24 | -24.76 74 36.52 34.76 12.59 | 34.63 | 400 24 P |V
5350.08 41.34 | -12.66 54 28.66 34.8 12.53 | 34.65 | 400 24 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C18 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10520 60.09 -8.11 68.2 62.46 375 18.77 58.64 400 197 P H
15780 60.03 -13.97 74 52.6 40.82 22.92 56.31 315 203 P H
15780 51.13 -2.87 54 43.7 40.82 22.92 56.31 315 203 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH52 10520 60.49 -7.71 68.2 62.86 37.5 18.77 58.64 100 306 P \%
5260MHz 15780 60.35 | -13.65 74 5292 | 40.82 | 2292 | 56.31 | 398 | 19 %
15780 52.02 -1.98 54 44.59 40.82 22.92 56.31 398 19 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10600 61.08 -12.92 74 63.24 37.6 18.83 58.59 108 226 P H
10600 52.54 -1.46 54 54.7 37.6 18.83 | 58.59 | 108 | 226 A | H
15900 47.44 -26.56 74 39.6 41 23.02 56.18 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 60 10600 60.18 | -13.82 74 62.34 37.6 18.83 | 58.59 | 100 | 340 P |V
5300MHz 10600 51.71 | -2.29 54 53.87 37.6 18.83 | 5859 | 100 | 340 | A |V
15900 48.52 -25.48 74 40.68 41 23.02 56.18 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HV)
10640 61.39 -12.61 74 63.5 37.6 18.86 58.57 100 224 P H
10640 52.49 -1.51 54 54.6 37.6 18.86 58.57 100 224 A
15960 46.46 -27.54 74 385 41 23.07 56.11 - - P
802.11ax
HE20 Full
CH 64 10640 61.19 -12.81 74 63.3 37.6 18.86 58.57 100 301 P
5320MHz 10640 51.71 -2.29 54 53.82 37.6 18.86 | 5857 | 100 | 301 | A
15965 48.65 -25.35 74 40.68 41 23.08 56.11 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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samonias. FCC RADIO TEST REPORT

Report No. : FR450318B

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 5320 109.44 - - 96.91 34.68 125 34.65 300 178 P H
* 5320 100.88 - - 88.35 34.68 12.5 34.65 300 178 A H
5436 49.5 -24.5 74 36.76 34.77 12.6 34.63 300 178 P H
802.11ax 5352.48 41.72 | -12.28 54 2904 | 348 | 1253 | 3465 | 300 | 178 | A | H
HE20 H
Partial H
106/54 * 5320 105.97 - - 93.44 34.68 12.5 34.65 357 21 P \%
CH 64 * 5320 98.48 - - 85.95 | 34.68 125 | 34.65 | 357 | 21 AV
5320MHz 5388.32 49.57 | -24.43 74 3694 | 3472 | 1255 | 3464 | 357 | 21 | P | V
5450.08 41.3 -12.7 54 28.51 34.8 12.62 34.63 357 21 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

5458.32 50.81 |-23.19 74 38.02 34.8 12.62 | 34.63 | 108 | 238 P H
5469.84 52.87 -15.33 68.2 40.06 34.8 12.64 | 3463 | 108 | 238 P H
5460 4154 |-12.46 54 28.74 34.8 12.63 | 34.63 | 108 | 238 A | H
* 5500 105.94 - - 93.09 34.8 12.67 | 34.62 | 108 | 238 P H
* 5500 99.18 - - 86.33 34.8 12.67 | 34.62 | 108 | 238 A | H

802.11a
H

CH 100
5457.52 50.99 | -23.01 74 38.2 34.8 12.62 | 34.63 | 400 | 235 P |V

5500MHz
5466 50.21 |-17.99 68.2 37.41 34.8 12.63 | 34.63 | 400 | 235 P |V
5459.6 40.78 |-13.22 54 27.98 34.8 12.63 | 34.63 | 400 | 235 AV
* 5500 103.31 - - 90.46 34.8 12.67 | 34.62 | 400 | 235 P |V
* 5500 96.77 - - 83.92 34.8 12.67 | 34.62 | 400 | 235 AV
\
5452.96 48.91 | -25.09 74 36.12 34.8 12.62 | 34.63 | 356 | 181 P H
5463.76 49.52 -18.68 68.2 36.72 34.8 12.63 | 34.63 | 356 | 181 P H
5456.56 40.38 | -13.62 54 27.59 34.8 12.62 | 34.63 | 356 | 181 A | H
* 5580 106.71 - - 93.91 34.7 12.76 | 34.66 | 356 | 181 P H
* 5580 99.87 - - 87.07 34.7 12.76 | 34.66 | 356 | 181 A | H

802.11a
5730.98 49.61 | -18.59 68.2 36.19 35.2 12.97 | 3475 | 356 | 181 P H

CH 116
5402.32 50.22 -23.78 74 37.6 34.7 1256 | 34.64 | 316 | 213 P |V

5580MHz
5460.16 49.07 -19.13 68.2 36.27 34.8 12.63 | 34.63 | 316 | 213 P \
5459.44 40.38 |-13.62 54 27.58 34.8 12.63 | 34.63 | 316 | 213 AV
* 5580 101.5 - - 88.7 34.7 12.76 | 34.66 | 316 | 213 P |V
* 5580 95.9 - - 83.1 34.7 12.76 | 34.66 | 316 | 213 AV
5740.745 49.37 -18.83 68.2 35.94 35.2 12,98 | 3475 | 316 | 213 P |V

TEL : 886-3-327-3456 Page Number 1 C23 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5700 109.16 - - 95.77 35.2 12.92 | 34.73 | 400 181 P H
* 5700 102.3 - - 88.91 35.2 12.92 | 34.73 | 400 181 A H
5726.36 54.54 -13.66 68.2 41.13 35.2 12.96 | 34.75 | 400 181 P H
H
H
802.11a
H
CH 140
* 5700 103.44 - - 90.05 35.2 1292 | 3473 | 332 241 P \Y
5700MHz
* 5700 97.73 - - 84.34 35.2 12.92 | 34.73 | 332 241 A \%
5736.04 50.49 -17.71 68.2 37.06 35.2 1298 | 3475 | 332 241 P \Y
\Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C24 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11000 62.93 -11.07 74 64.38 37.8 19.11 58.36 100 65 P H
11000 52.46 -1.54 54 53.91 37.8 1911 58.36 100 65 A H
16500 48.09 -20.11 68.2 39.03 42.1 23.44 | 56.48 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 100
11000 60.17 | -13.83 74 61.62 37.8 19.11 | 5836 | 100 | 354 | P | V
5500MHz
11000 51.46 -2.54 54 52.91 37.8 19.11 58.36 100 354 A \%
16500 4755 |-20.65 68.2 38.49 42.1 23.44 | 56.48 - - \Y
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
11160 60.41 -13.59 74 61.28 37.82 19.23 | 57.92 100 63 P H
11160 52.34 -1.66 54 53.21 37.82 19.23 | 57.92 | 100 63 A | H
16740 47.52 -20.68 68.2 38.08 42.28 23.59 | 56.43 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 116
11160 60.05 | -13.95 74 60.92 37.82 19.23 | 57.92 | 100 32 P |V
5580MHz
11160 51.64 -2.36 54 52.51 37.82 19.23 | 57.92 | 100 32 AV
16740 47.21 -20.99 68.2 37.77 42.28 23.59 | 56.43 - - \
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11400 63.51 -10.49 74 63.15 38.2 19.41 | 57.25 | 100 61 P H
11400 52.86 -1.14 54 52.5 38.2 19.41 | 57.25 | 100 61 A H
17100 48.95 -19.25 68.2 39.54 41.8 23.83 | 56.22 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 140
11400 60.82 -13.18 74 60.46 38.2 19.41 | 57.25 | 100 120 P \%
5700MHz
11400 51.76 -2.24 54 51.4 38.2 19.41 | 57.25 | 100 120 A \Y
17100 48.63 -19.57 68.2 39.22 41.8 23.83 | 56.22 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
5459.44 50.56 | -23.44 74 37.76 34.8 12.63 | 3463 | 100 | 240 | P | H
5468.4 54.27 |-13.93 68.2 41.46 34.8 1264 | 3463 | 100 | 240 | P | H
5459.92 4221 | -11.79 54 29.41 34.8 12.63 | 3463 | 100 | 240 | A | H
* 5500 108.76 - - 95.91 34.8 12.67 | 3462 | 100 | 240 | P | H
802.11ax | * 5500 100.54 - - 87.69 34.8 12.67 | 3462 | 100 | 240 | A | H
HE20 Full 5403.28 50.05 |-23.95 74 3742 | 3471 | 1256 | 3464 | 338 | 244 | P | V
CH 100 5468.72 51.48 |-16.72 68.2 38.67 34.8 1264 | 3463 | 338 | 244 | P | V
5500MHz 5459.44 40.89 |-13.11 54 28.09 34.8 12.63 | 3463 | 338 | 244 | A |V
* 5500 105.98 - - 93.13 34.8 1267 | 3462 | 338 | 244 | P | V
* 5500 98.18 - - 85.33 34.8 1267 | 3462 | 338 | 244 | A | V
Y
\Y
5356.72 49.44 | -24.56 74 36.77 | 3479 | 1253 | 3465 | 100 | 223 | P | H
5460.16 48.58 | -19.62 68.2 35.78 34.8 12.63 | 3463 | 100 | 223 | P | H
5457.52 40.54 | -13.46 54 27.75 34.8 1262 | 3463 | 100 | 223 | A | H
* 5580 107.48 - - 94.68 34.7 12.76 | 3466 | 100 | 223 | P | H
802.11ax | * 5580 99.57 - - 86.77 34.7 12.76 | 3466 | 100 | 223 | A | H
HE20 Full 5763.425 50.49 |-17.71 68.2 37.04 35.2 13.02 | 3477 | 100 | 223 | P | H
CH 116 5458.24 49.77 | -24.23 74 36.98 34.8 12.62 | 3463 | 302 | 208 | P | V
5580MHz 5463.52 4891 |-19.29 68.2 36.11 34.8 12.63 | 3463 | 302 | 208 | P | V
5457.76 40.38 | -13.62 54 27.59 34.8 1262 | 3463 | 302 | 208 | A | V
* 5580 104.49 - - 91.69 34.7 12.76 | 3466 | 302 | 208 | P | V
* 5580 96.41 - - 83.61 34.7 12.76 | 3466 | 302 | 208 | A | V
5760.59 50.45 |-17.75 68.2 37.01 35.2 13.01 | 3477 | 302 | 208 | P | V
TEL : 886-3-327-3456 Page Number : C28 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5700 108.68 - - 95.29 35.2 12.92 34.73 100 222 P H
* 5700 101.47 - - 88.08 35.2 12.92 | 34.73 | 100 | 222 A | H
5725.24 56.29 -11.91 68.2 42.88 35.2 12.96 34.75 100 222 P H
H
802.11ax H
HE20 Full H
CH 140 * 5700 106.06 - - 92.67 35.2 1292 | 3473 | 315 | 237 P |V
5700MHz |« 5700 98.64 - - 85.25 35.2 12.92 | 3473 | 315 | 237 | A |V
5727.24 54.73 -13.47 68.2 41.32 35.2 12.96 34.75 315 237 P \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C29 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11000 60.97 -13.03 74 62.42 37.8 19.11 58.36 100 63 P H
11000 52.27 -1.73 54 53.72 37.8 19.11 58.36 100 63 A H
16500 49.69 -18.51 68.2 40.63 42.1 23.44 56.48 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 59.83 -14.17 74 61.28 37.8 19.11 58.36 100 11 P \%
5500MHz 11000 51.86 | -2.14 54 53.31 37.8 19.11 | 5836 | 100 | 11 AV
16500 50.04 -18.16 68.2 40.98 42.1 23.44 56.48 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11160 62.87 -11.13 74 63.74 37.82 19.23 57.92 100 63 P H
11160 52.94 -1.06 54 53.81 37.82 19.23 | 57.92 | 100 63 A | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 116 11160 62.29 -11.71 74 63.16 37.82 19.23 57.92 357 5 P \%
5580MHz 11160 5227 | -1.73 54 53.14 | 37.82 | 19.23 | 57.92 | 357 5 AV
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11400 61.39 -12.61 74 61.03 38.2 19.41 57.25 100 59 P H
11400 52.23 -1.77 54 51.87 38.2 19.41 57.25 100 59 A H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 140 11400 60.79 -13.21 74 60.43 38.2 19.41 57.25 279 133 P \%
5700MHz 11400 51.86 | -2.14 54 51.5 38.2 1941 | 5725 | 279 | 133 | A | V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5456.4 50.12 -23.88 74 37.33 34.8 12.62 | 34.63 368 181 P H
5466.8 49.72 -18.48 68.2 36.92 34.8 12.63 34.63 368 181 P H
5457.84 41.93 -12.07 54 29.14 34.8 12.62 34.63 368 181 A H
802.11ax | * 5500 109.72 - - 96.87 | 348 | 12.67 | 3462 | 368 | 181 | P | H
HE20 * 5500 101.27 - - 88.42 34.8 12.67 34.62 368 181 A H
Partial H
106/53 5447.6 51.11 -22.89 74 38.33 34.8 12.61 | 34.63 380 238 P \%
CH 100 5460.24 49.34 | -18.86 68.2 36.54 34.8 12.63 | 3463 | 380 | 238 | P | V
5500MHz 5435.28 41.34 | -12.66 54 28.6 3477 | 126 | 3463 | 380 | 238 | A |V
* 5500 103.83 - - 90.98 34.8 12.67 | 34.62 380 238 P \%
* 5500 96.11 - - 83.26 34.8 12.67 | 34.62 380 238 A \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C33 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5398.75 51.1 -22.9 74 38.48 34.7 12.56 34.64 100 221 P H
5463.49 48.06 -20.14 68.2 35.26 34.8 12.63 34.63 100 221 P H
5459.59 40.35 -13.65 54 27.55 34.8 12.63 34.63 100 221 A H
* 5720 109.49 - - 96.08 35.2 1295 | 3474 | 100 | 221 P H
* 5720 101.8 - - 88.39 35.2 12.95 34.74 100 221 A H

802.11a
5881.75 52.92 -15.28 68.2 39.55 35.06 13.14 | 3483 | 100 | 221 P H

CH 144
5362.48 49 -25 74 36.33 34.78 1253 | 34.64 | 350 | 239 P \Y

5720MHz
5466.61 48.48 -19.72 68.2 35.68 34.8 12.63 | 34.63 | 350 | 239 P \Y
5459.98 40.29 -13.71 54 27.49 34.8 12.63 | 34.63 | 350 | 239 A |V
* 5720 106.01 - - 92.6 35.2 12.95 34.74 350 239 P \Y
* 5720 98.67 - - 85.26 35.2 1295 | 3474 | 350 | 239 A |V
5857.75 50.73 -17.47 68.2 37.41 35.02 13.12 34.82 350 239 P \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C34 of C80
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 62.25 -11.75 74 61.84 38.12 19.43 | 57.14 | 100 59 P H
11440 51.85 -2.15 54 51.44 38.12 19.43 | 57.14 | 100 59 A H
17160 49.07 -19.13 68.2 39.75 41.58 23.86 | 56.12 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 144
11440 62.95 -11.05 74 62.54 38.12 19.43 | 57.14 | 250 253 P \%
5720MHz
11440 52.92 -1.08 54 52.51 38.12 19.43 | 57.14 | 250 253 A \Y
17160 48.67 -19.53 68.2 39.35 41.58 23.86 | 56.12 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5396.02 48.71 | -25.29 74 36.08 34.71 1256 | 34.64 | 100 | 221 P H
5470 48.75 -19.45 68.2 35.94 34.8 12.64 34.63 100 221 P H
5459.98 40.36 | -13.64 54 27.56 34.8 12.63 | 34.63 | 100 | 221 A | H
* 5720 109.6 - - 96.19 35.2 1295 | 34.74 | 100 | 221 P H
802.11ax * 5720 101.8 - - 88.39 35.2 12.95 34.74 100 221 A H
HE20 Full 5893 52.61 |-15.59 68.2 39.22 35.09 13.14 | 3484 | 100 | 221 P H
CH 144 5857.75 50.73 -17.47 68.2 37.41 35.02 13.12 34.82 350 239 P \%
5720MHz 5432.29 50.1 -23.9 74 37.37 | 34.76 12.6 | 34.63 | 350 | 239 | P | V
5464.27 51.03 |-17.17 68.2 38.23 34.8 12.63 | 34.63 | 350 | 239 P |V
5459.2 40.26 -13.74 54 27.46 34.8 12.63 34.63 350 239 A \%
* 5720 105.57 - - 92.16 35.2 1295 | 34.74 | 350 | 239 P |V
* 5720 98.72 - - 85.31 35.2 12,95 | 34.74 | 350 | 239 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11440 61.69 -12.31 74 61.28 38.12 19.43 57.14 100 59 P H
11440 51.87 -2.13 54 51.46 38.12 19.43 57.14 100 59 A H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 144 11440 62.09 -11.91 74 61.68 38.12 19.43 57.14 250 253 P \%
5720MHz 11440 52.79 | -1.21 54 52.38 | 38.12 | 1943 | 57.14 | 250 | 253 | A | V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

Emission above 18GHz

WIFI 802.11ax HE20 Full (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
39868 46.76 -27.24 74 45.65 44.7 14.87 58.46 - - P
802.11ax
HEZ20 Full
39384 47.09 -26.91 74 46.84 45 14.68 59.43 - - P
SHF

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C38 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
61.59 31.96 -8.04 40 48.23 12.01 1.63 2991 | 300 | 329 | Q | H
86.97 29.91 -10.09 40 43.47 14.37 1.97 29.9 - - P H
258.96 35.88 |-10.12 46 43.21 19.43 3.06 29.82 - - P H
743.8 30.52 |-15.48 46 27.68 27.26 5.07 29.49 - - P H
876.8 32.73 -13.27 46 27.9 28.24 5.58 28.99 - - P H
958.7 33.74 | -12.26 46 26.82 29.72 5.8 28.6 - - P H
H
H
H
H
H

802.11ax
H

HEZ20 Full
L 30 32.12 -7.88 40 36.66 24.29 1.11 29.94 - - P \%
61.59 30.63 -9.37 40 46.9 12.01 1.63 29.91 - - P \%
264.36 32.54 -13.46 46 39.63 19.64 3.09 29.82 - - P \%
773.9 30.84 -15.16 46 27.54 27.51 5.17 29.38 - -- P \%
851.6 33.08 -12.92 46 28.23 28.54 5.47 29.16 - - P Vv
941.9 34.95 -11.05 46 28.83 29.08 5.75 28.71 - - P \%
Vv
\%
Vv
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5147.16 63.3 -10.7 74 51.37 34.28 12.33 | 34.68 104 104 P H
5150 50.73 -3.27 54 38.77 34.3 12.34 | 34.68 104 104 A H
* 5180 112.29 - - 100.16 | 34.42 12.39 | 34.68 | 104 | 104 P | H
* 5180 105.52 - - 93.39 34.42 12.39 | 3468 | 104 | 104 | A | H
H
802.11a
H
CH 36
5144.82 55.35 -18.65 74 43.43 34.27 12.33 | 34.68 | 400 245 P \%
5180MHz
5150 46.43 -7.57 54 34.47 34.3 12.34 | 34.68 | 400 245 A \%
* 5180 105.6 - - 93.47 34.42 12.39 | 34.68 | 400 245 P \%
* 5180 98.12 - - 85.99 34.42 1239 | 3468 | 400 | 245 | A | V
\%
\%
5142.74 53.35 -20.65 74 41.45 34.26 1232 | 34.68 100 103 P H
5147.42 43.53 -10.47 54 31.6 34.28 12.33 | 34.68 100 103 A H
* 5220 112.78 - - 100.44 34.58 1243 | 34.67 100 103 P H
* 5220 106.64 - - 94.3 34.58 12.43 | 34.67 100 103 A H
5447.4 49.29 -24.71 74 36.52 34.79 12.61 | 34.63 100 103 P H
802.11a
5382.16 41.24 -12.76 54 28.59 34.74 1255 | 34.64 100 103 A H
CH 44
5122.72 51 -23 74 39.26 34.14 12.29 | 34.69 351 157 P \
5220MHz
5147.16 41.14 -12.86 54 29.21 34.28 12.33 | 34.68 | 351 157 A \%
* 5220 107.53 - - 95.19 34.58 12.43 | 34.67 351 157 P \
* 5220 100.97 - - 88.63 34.58 12.43 34.67 351 157 A \%
5436.76 49.07 -24.93 74 36.33 34.77 12.6 34.63 351 157 P \%
5453.84 40.39 -13.61 54 27.6 34.8 12.62 | 34.63 | 351 157 A \%
TEL : 886-3-327-3456 Page Number : C40 of C80

FAX . 886-3-328-4978




samonias. FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5136.24 50.48 -23.52 74 38.64 34.22 12.31 | 34.69 | 100 103 P H
5120.12 42.32 -11.68 54 30.61 34.12 12.28 | 34.69 | 100 103 A H
* 5240 113.28 - - 100.84 34.66 12.45 | 34.67 | 100 103 P H
* 5240 106.66 - - 94.22 34.66 12.45 | 34.67 | 100 103 A H
5409.32 49.84 -24.16 74 37.19 34.72 12.57 | 34.64 | 100 103 P H

802.11a
5402.6 40.89 -13.11 54 28.26 34.71 12.56 | 34.64 | 100 103 A H

CH 48

5127.92 51.51 -22.49 74 39.73 34.17 12.3 34.69 | 331 155 P \Y

5240MHz
5119.86 40.98 -13.02 54 29.27 34.12 12.28 | 34.69 | 331 155 A \Y
* 5240 107.08 - - 94.64 34.66 12.45 | 34.67 | 331 155 P \Y
* 5240 99.85 - - 87.41 34.66 12.45 | 34.67 | 331 155 A \Y
5373.76 50.09 -23.91 74 37.44 34.75 12.54 | 34.64 | 331 155 P \Y
5458.32 40.28 -13.72 54 27.49 34.8 12.62 | 34.63 | 331 155 A \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C41 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10360 60.19 -8.01 68.2 62.94 37.48 18.66 | 58.89 400 231 P H
15540 51.43 -22.57 74 45.09 40.18 22.73 | 56.57 100 355 P H
15540 42.47 -11.53 54 36.13 40.18 22.73 | 56.57 100 355 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 36
10360 59.47 -8.73 68.2 62.22 37.48 18.66 | 58.89 | 100 | 166 P |V
5180MHz
15540 50.23 -23.77 74 43.89 40.18 22.73 | 56.57 400 28 \%
15540 41.6 -12.4 54 35.26 40.18 22.73 | 56.57 400 28 A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C42 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10440 61.26 -6.94 68.2 63.9 37.4 18.71 | 58.75 100 256 P H
15660 51.11 -22.89 74 44.13 40.58 22.84 | 56.44 100 357 P H
15660 42.87 -11.13 54 35.89 40.58 22.84 | 56.44 100 357 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 44
10440 60.55 -7.65 68.2 63.19 37.4 18.71 | 58.75 | 100 35 P |V
5220MHz
15660 50.18 |-23.82 74 43.2 40.58 22.84 | 56.44 | 100 | 292 \
15660 42.25 -11.75 54 35.27 40.58 22.84 | 56.44 100 292 A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C43 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10480 64.92 -3.28 68.2 67.4 37.46 18.74 | 58.68 | 370 192 P H
15720 51.73 -22.27 74 44.28 40.94 22.88 | 56.37 | 100 | 357 P H
15720 43.79 -10.21 54 36.34 40.94 22.88 | 56.37 | 100 357 A H
H
H
H
H
H
H
H
H

802.11a
H

CH 48
10480 60.9 -7.3 68.2 63.38 37.46 18.74 | 58.68 | 100 | 342 P \Y

5240MHz
15720 50.67 -23.33 74 43.22 40.94 22.88 | 56.37 | 100 | 301 \Y
15720 42.74 -11.26 54 35.29 40.94 22.88 | 56.37 | 100 | 301 A \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C44 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
5142.74 63.78 |-10.22 74 51.88 | 34.26 | 1232 | 3468 | 100 | 103 | P | H

5150 51.87 -2.13 54 39.91 34.3 12.34 | 3468 | 100 | 103 | A | H

* 5180 112.72 - - 100.59 | 34.42 | 12.39 | 3468 | 100 | 103 | P | H

* 5180 104.87 - - 92.74 | 34.42 | 1239 | 3468 | 100 | 103 | A | H

802.11ax H
HE20 Full H
CH 36 5144.82 57.8 -16.2 74 4588 | 3427 | 12.33 | 3468 | 400 | 248 | P | V
5180MHz 5150 47.41 -6.59 54 35.45 34.3 12.34 | 3468 | 400 | 248 | A |V
* 5180 104.89 - - 92.76 | 34.42 | 1239 | 3468 | 400 | 248 | P | V

* 5180 97.24 . - 85.11 3442 | 1239 | 34.68 | 400 | 248 | A | V

Y

\Y

5133.12 51.77 |-22.23 74 39.95 34.2 12.31 | 3469 | 100 | 103 | P | H

5147.68 43.77 |-10.23 54 31.83 | 3429 | 1233 | 3468 | 100 | 103 | A | H

* 5220 113.58 - - 101.24 | 3458 | 12.43 | 3467 | 100 | 103 | P | H

* 5220 106.27 - - 93.93 | 3458 | 1243 | 3467 | 100 | 103 | A | H

802.11ax 5350.24 51.08 |-22.92 74 38.4 34.8 1253 | 3465 | 100 | 103 | P | H
HE20 Full 5377.4 41.13 | -12.87 54 28.48 | 3475 | 1254 | 3464 | 100 | 103 | A | H
CH 44 5106.6 51.86 |-22.14 74 40.25 | 3404 | 1226 | 3469 | 317 | 155 | P | V
5220MHz 5148.2 4139 |-12.61 54 29.45 3429 | 1233 | 3468 | 317 | 155 | A |V
* 5220 107.86 - - 9552 | 3458 | 1243 | 3467 | 317 | 155 | P | V

* 5220 99.83 - - 87.49 | 3458 | 1243 | 3467 | 317 | 155 | A | V

5428.36 49.02 | -24.98 74 36.3 3476 | 1259 | 34.63 | 317 | 155 | P | V

5458.6 40.38 | -13.62 54 27.59 34.8 1262 | 3463 | 317 | 155 | A | V

TEL : 886-3-327-3456 Page Number : C45 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5101.92 50.69 -23.31 74 39.12 34.01 12.25 34.69 100 103 P H
5120.12 42.42 -11.58 54 30.71 34.12 12.28 | 34.69 | 100 | 103 A | H
* 5240 112.69 - - 100.25 34.66 12.45 34.67 100 103 P H
* 5240 106.35 - - 93.91 34.66 12.45 34.67 100 103 A H
802.11ax 5353.6 50.03 |-23.97 74 37.36 34.79 1253 | 34.65 | 100 | 103 P H
HE20 Full 5402.32 40.93 -13.07 54 28.31 34.7 12.56 34.64 100 103 A H
CH 48 5100.36 50.46 |-23.54 74 38.9 34 12.25 | 3469 | 295 | 154 P |V
5240MHz 5150 40.97 | -13.03 54 29.01 34.3 12.34 | 3468 | 295 | 154 | A |V
* 5240 107.68 - - 95.24 34.66 12.45 34.67 295 154 P \%
* 5240 99.73 - - 87.29 34.66 12.45 | 34.67 | 295 | 154 A |V
5448.52 50.78 -23.22 74 38 34.8 12.61 34.63 295 154 P \%
5458.88 40.39 | -13.61 54 27.6 34.8 12.62 | 34.63 | 295 | 154 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C46 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10360 59.49 -8.71 68.2 62.24 37.48 18.66 58.89 400 231 P H
15540 50.4 -23.6 74 44.06 40.18 22.73 56.57 100 355 P H
15540 41.78 -12.22 54 35.44 40.18 22.73 56.57 100 355 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 36 10360 59.09 -9.11 68.2 61.84 37.48 18.66 58.89 100 166 P \%
5180MHz 15540 50.21 | -23.79 74 43.87 | 40.18 | 22.73 | 56.57 | 400 | 28 %
15540 41.74 -12.26 54 354 40.18 22.73 56.57 400 28 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C47 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10440 61.66 -6.54 68.2 64.3 374 18.71 58.75 100 256 P H
15660 53.92 -20.08 74 46.94 40.58 22.84 | 56.44 | 100 | 358 P H
15660 46.57 -7.43 54 39.59 40.58 22.84 56.44 100 358 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 44 10440 61.29 -6.91 68.2 63.93 374 18.71 | 58.75 | 100 35 P |V
5220MHz 15660 52.63 | -21.37 74 4565 | 4058 | 22.84 | 56.44 | 100 | 292 v
15660 44.57 -9.43 54 37.59 40.58 22.84 56.44 100 292 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C48 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10480 63 -5.2 68.2 65.48 37.46 18.74 58.68 400 192 P H
15720 53.83 -20.17 74 46.38 40.94 22.88 | 56.37 | 100 | 357 P H
15720 45.64 -8.36 54 38.19 40.94 22.88 56.37 100 357 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 48 10480 61.59 -6.61 68.2 64.07 37.46 18.74 | 58.68 | 100 | 342 P \Y
5240MHz 15720 52.03 |-21.97 74 4458 | 4094 | 22.88 | 56.37 | 100 | 301 Y
15720 44.64 -9.36 54 37.19 40.94 22.88 56.37 100 301 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C49 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5149.24 61.54 -12.46 74 49.59 34.3 12.33 34.68 100 100 P H
5148.98 49.72 -4.28 54 37.78 34.29 12.33 34.68 100 100 A H
* 5180 115.68 - - 103.55 34.42 12.39 | 34.68 100 100 P H
802.11ax | * 5180 107.93 - - 958 | 34.42 | 1239 | 3468 | 100 | 100 | A | H
HE20 H
Partial H
106/53 5150 535 -20.5 74 41.54 34.3 12.34 34.68 400 244 P \%
CH 36 5148.72 45.37 -8.63 54 3343 | 3429 | 1233 | 3468 | 400 | 244 | A |V
5180MHz | « 5180 107.88 - - 95.75 | 3442 | 1239 | 3468 | 400 | 244 | P | V
* 5180 100.87 - - 88.74 34.42 12.39 34.68 400 244 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C50 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5085.75 51.55 -22.45 74 40.01 34 12.23 34.69 100 103 P H

5147 42.11 -11.89 54 30.18 34.28 12.33 | 34.68 | 100 | 103 A H

* 5260 114.5 - - 102.02 34.68 12.46 34.66 100 103 P H

* 5260 107.15 - - 94.67 34.68 12.46 34.66 100 103 A H

5400 51.11 -22.89 74 38.49 34.7 12.56 34.64 100 103 P H

802.1a 5350.32 41.54 -12.46 54 28.86 34.8 1253 | 34.65 | 100 | 103 A H

chs 5120.05 51.55 -22.45 74 39.84 34.12 12.28 | 34.69 | 381 | 242 P \Y
5260MHz

5120.05 40.98 -13.02 54 29.27 34.12 12.28 34.69 381 242 A \%

* 5260 108.61 - - 96.13 34.68 12.46 | 34.66 | 381 | 242 P \Y

* 5260 101.21 - - 88.73 34.68 12.46 | 34.66 | 381 | 242 A |V

5380.32 50.32 -23.68 74 37.67 34.74 12.55 34.64 381 242 P \%

5417.28 40.39 -13.61 54 27.71 34.73 12.58 34.63 381 242 A \%

5066.5 50.72 -23.28 74 39.23 34 12.19 34.7 100 104 P H

5120.05 41.78 -12.22 54 30.07 34.12 12.28 34.69 100 104 A H

* 5300 112.11 - - 99.68 34.6 12.49 34.66 100 104 P H

* 5300 104.93 - - 92.5 34.6 12.49 34.66 100 104 A H

5351.52 51.48 -22.52 74 38.8 34.8 12.53 34.65 100 104 P H

802.1a 5350.32 42.4 -11.6 54 29.72 34.8 12.53 34.65 100 104 A H

CHeo 5009.8 50.84 -23.16 74 39.13 34.32 12.1 34.71 343 196 P \%
5300MHz

5147.7 40.71 -13.29 54 28.77 34.29 12.33 34.68 343 196 A \Y,

* 5300 107.07 - - 94.64 34.6 12.49 34.66 343 196 P \%

* 5300 100.17 - - 87.74 34.6 12.49 34.66 343 196 A \%

5425.2 49.97 -24.03 74 37.26 34.75 12.59 34.63 343 196 P \%

5350.08 40.48 -13.52 54 27.8 34.8 12.53 34.65 343 196 A \%

TEL : 886-3-327-3456 Page Number : C51 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5320 108.4 - - 95.87 34.68 125 34.65 | 100 107 P H
* 5320 100.58 - - 88.05 34.68 12,5 34.65 | 100 107 A H
5356.64 51.66 -22.34 74 38.99 34.79 12.53 | 34.65 | 100 107 P H
5350.08 42.56 -11.44 54 29.88 34.8 12.53 | 34.65 | 100 107 A H
H
802.11a
H
CH 64
* 5320 103.06 - - 90.53 34.68 12,5 34.65 | 400 192 P \Y
5320MHz
* 5320 95.21 - - 82.68 34.68 12,5 34.65 | 400 192 A \Y
5445.12 50.88 -23.12 74 38.11 34.79 12.61 | 34.63 | 400 192 P \Y
5350.4 40.61 -13.39 54 27.93 34.8 12.53 | 34.65 | 400 192 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C52 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10520 65.08 -3.12 68.2 67.45 37.5 18.77 | 58.64 | 400 193 P H
15780 57.04 |-16.96 74 49.61 40.82 2292 | 56.31 | 100 | 355 P | H
15780 48.72 -5.28 54 41.29 40.82 22.92 | 56.31 100 355 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 52
10520 62.81 -5.39 68.2 65.18 375 18.77 | 58.64 | 100 | 303 P |V
5260MHz
15780 52.57 -21.43 74 45.14 40.82 22.92 | 56.31 100 302 \%
15780 46.22 -7.78 54 38.79 40.82 22.92 | 56.31 100 302 A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C53 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10600 62.03 -11.97 74 64.19 37.6 18.83 | 58.59 100 221 P H
10600 52.57 -1.43 54 54.73 37.6 18.83 | 58.59 100 221 A H
15900 48.75 -25.25 74 40.91 41 23.02 | 56.18 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 60
10600 61.97 | -12.03 74 64.13 37.6 18.83 | 58,59 | 101 | 303 P |V
5300MHz
10600 52.28 -1.72 54 54.44 37.6 18.83 | 5859 | 101 | 303 | A | V
15900 49.15 -24.85 74 41.31 41 23.02 | 56.18 - - \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C54 of C80

FAX . 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10640 62.33 -11.67 74 64.44 37.6 18.86 | 58.57 | 100 222 P H
10640 52.55 -1.45 54 54.66 37.6 18.86 | 58.57 | 100 222 A
15960 46.56 -27.44 74 38.6 41 23.07 | 56.11 - - P
802.11a
CH 64
10640 58.96 -15.04 74 61.07 37.6 18.86 | 58.57 | 100 | 327 P
5320MHz
10640 50.09 -3.91 54 52.2 37.6 18.86 | 58.57 | 100 | 327 A
15960 46.16 -27.84 74 38.2 41 23.07 | 56.11 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number 1 C55 of C80

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
5137.9 51.7 -22.3 74 39.85 | 3423 | 1231 | 3469 | 100 | 103 | P | H

5148.75 42.44 | -11.56 54 30.5 3429 | 12.33 | 34.68 | 100 | 103 | A | H

* 5260 114.75 - - 102.27 | 34.68 | 12.46 | 3466 | 100 | 103 | P | H

* 5260 106.92 - - 94.44 | 3468 | 1246 | 3466 | 100 | 103 | A | H

802.11ax 5350.8 51.2 -22.8 74 38.52 34.8 12.53 | 3465 | 100 | 103 | P | H
HE20 Full 5350.08 41.72 |-12.28 54 29.04 34.8 1253 | 3465 | 100 | 103 | A | H
CH 52 5141.05 50.34 |-23.66 74 3845 | 3425 | 1232 | 3468 | 381 | 242 | P | V
5260MHz 5120.05 41.03 |-12.97 54 29.32 3412 | 1228 | 3469 | 381 | 242 | A |V
* 5260 110.41 - - 97.93 | 3468 | 1246 | 3466 | 381 | 242 | P | V

* 5260 100.91 - - 88.43 | 3468 | 1246 | 3466 | 381 | 242 | A | V

5438.16 50.84 |-23.16 74 38.09 | 34.78 126 | 3463 | 381 | 242 | P | V

5417.52 40.47 |-13.53 54 27.78 | 3474 | 1258 | 3463 | 381 | 242 | A | V

5120.4 51.55 |-22.45 74 39.84 | 3412 | 1228 | 3469 | 100 | 102 | P | H

5120.05 41.71 | -12.29 54 30 3412 | 12.28 | 34.69 | 100 | 102 | A | H

* 5300 112.15 - - 99.72 34.6 12.49 | 3466 | 100 | 102 | P | H

* 5300 103.56 - - 91.13 34.6 12.49 | 3466 | 100 | 102 | A | H

802.11ax 5352.24 51.15 |-22.85 74 38.47 34.8 1253 | 3465 | 100 | 102 | P | H
HE20 Full 5350.08 41.97 |-12.03 54 29.29 34.8 1253 | 3465 | 100 | 102 | A | H
CH 60 5054.95 50.1 -23.9 74 38.63 34 1217 | 347 | 342 | 193 | P | V
5300MHz 5147.7 40.63 |-13.37 54 28.69 3429 | 1233 | 3468 | 342 | 193 | A |V
* 5300 107.53 - - 95.1 34.6 1249 | 3466 | 342 | 193 | P | V

* 5300 99.41 - - 86.98 34.6 1249 | 3466 | 342 | 193 | A | V

5394.72 50.28 |-23.72 74 37.65 | 3471 | 1256 | 3464 | 342 | 193 | P | V

5350.08 40.26 |-13.74 54 27.58 34.8 1253 | 3465 | 342 | 193 | A | V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5320 107.79 - - 95.26 34.68 12.5 34.65 100 107 P H
* 5320 100.87 - - 88.34 34.68 125 34.65 | 100 | 107 A | H
5358.88 51.13 -22.87 74 38.47 34.78 12.53 34.65 100 107 P H
5350.08 43.36 -10.64 54 30.68 34.8 12.53 34.65 100 107 A H
802.11ax H
HE20 Full H
CH 64 * 5320 104.35 - - 91.82 34.68 125 34.65 | 400 | 192 P |V
5320MHz |« 5320 95.5 - - 82.97 | 34.68 125 | 3465 | 400 | 192 | A | V
5359.68 49.72 -24.28 74 37.06 34.78 1253 | 34.65 | 400 | 192 P |V
5350.4 40.9 -13.1 54 28.22 34.8 1253 | 34.65 | 400 | 192 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C57 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10520 64.43 -3.77 68.2 66.8 375 18.77 58.64 353 194 P H
15780 60.64 -13.36 74 53.21 40.82 22.92 56.31 100 357 P H
15780 48.14 -5.86 54 40.71 40.82 22.92 56.31 100 357 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH52 10520 63.13 -5.07 68.2 65.5 37.5 18.77 58.64 100 342 P \%
5260MHz 15780 52.55 | -21.45 74 4512 | 40.82 | 22.92 | 56.31 | 100 | 303 %
15780 46.04 -7.96 54 38.61 40.82 22.92 56.31 100 303 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10600 61.59 -12.41 74 63.75 37.6 18.83 58.59 103 221 P H
10600 52.74 -1.26 54 54.9 37.6 18.83 | 58,59 | 103 | 221 A | H
15900 47.29 -26.71 74 39.45 41 23.02 56.18 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 60 10600 59.57 -14.43 74 61.73 37.6 18.83 | 58.59 | 100 | 304 P |V
5300MHz 10600 51.04 | -2.96 54 53.2 37.6 18.83 | 5859 | 100 | 304 | A |V
15900 48.37 -25.63 74 40.53 41 23.02 | 56.18 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10640 62.16 -11.84 74 64.27 37.6 18.86 58.57 100 221 P H
10640 52.7 -1.3 54 54.81 37.6 18.86 58.57 100 221 A
15960 45.94 -28.06 74 37.98 41 23.07 56.11 - - P
802.11ax
HE20 Full
CH 64 10640 58.35 -15.65 74 60.46 37.6 18.86 58.57 100 325 P
5320MHz 10640 50.09 | -3.91 54 52.2 37.6 18.86 | 58.57 | 100 | 325 | A
15960 46.62 -27.38 74 38.66 41 23.07 56.11 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 5320 110.44 - - 97.91 34.68 125 34.65 100 101 P H
* 5320 102.45 - - 89.92 34.68 12.5 34.65 100 101 A H
5433.28 50.34 -23.66 74 37.6 34.77 12.6 34.63 100 101 P H
802.11ax 5351.04 42.08 | -11.92 54 29.4 348 | 1253 | 3465 | 100 | 101 | A | H
HE20 H
Partial H
106/54 * 5320 105.78 - - 93.25 34.68 125 34.65 400 191 P \%
CH 64 * 5320 97.75 - - 85.22 | 34.68 125 | 34.65 | 400 | 191 | A | V
5320MHz 5380.8 4959 | -24.41 74 36.94 | 3474 | 1255 | 3464 | 400 | 191 | P | V
5350.24 41.27 -12.73 54 28.59 34.8 12.53 34.65 400 191 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5365.36 50.05 -23.95 74 37.38 34.77 12.54 | 34.64 | 284 170 P H
5469.68 49.37 -18.83 68.2 36.56 34.8 12.64 | 34.63 | 284 170 P H
5460 41 -13 54 28.2 34.8 12.63 | 34.63 | 284 170 A H
* 5500 105.26 - - 92.41 34.8 12.67 | 34.62 | 284 170 P H
* 5500 98.66 - - 85.81 34.8 12.67 | 34.62 | 284 170 A H

802.11a
H

CH 100
5371.28 51.05 -22.95 74 38.39 34.76 12.54 | 34.64 | 400 264 P \Y

5500MHz
5463.12 48.83 -19.37 68.2 36.03 34.8 12.63 | 34.63 | 400 264 P \Y
5455.76 40.25 -13.75 54 27.46 34.8 12.62 | 34.63 | 400 264 A \Y
* 5500 101.17 - - 88.32 34.8 12.67 | 34.62 | 400 264 P \Y
* 5500 95.1 - - 82.25 34.8 12.67 | 34.62 | 400 264 A \%
\Y
5398 51.07 -22.93 74 38.45 34.7 12.56 | 34.64 | 400 162 P H
5460.16 49.88 -18.32 68.2 37.08 34.8 12.63 | 34.63 | 400 162 P H
5456.8 40.39 -13.61 54 27.6 34.8 12.62 | 34.63 | 400 162 A H
* 5580 101.85 - - 89.05 34.7 12.76 | 34.66 | 400 162 P H
* 5580 96.88 - - 84.08 34.7 12.76 | 34.66 | 400 162 A H

802.11a
5750.195 49.93 -18.27 68.2 36.49 35.2 13 34.76 | 400 162 P H

CH 116
5392.96 49.22 -24.78 74 36.59 34.71 12.56 | 34.64 | 397 237 P \Y

5580MHz
5465.92 48.19 -20.01 68.2 35.39 34.8 12.63 | 34.63 | 397 237 P \Y
5457.04 40.27 -13.73 54 27.48 34.8 12.62 | 34.63 | 397 237 A \Y
* 5580 98.02 - - 85.22 34.7 12.76 | 34.66 | 397 237 P \Y
* 5580 92.77 - - 79.97 34.7 12.76 | 34.66 | 397 237 A \%
5729.72 50.12 -18.08 68.2 36.7 35.2 12.97 | 34.75 | 397 237 P \Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5700 104.84 - - 91.45 35.2 12.92 | 3473 | 281 169 P H
* 5700 98.55 - - 85.16 35.2 1292 | 3473 | 281 169 A H
5737.48 51.32 -16.88 68.2 37.89 35.2 12.98 | 34.75 | 281 169 P H
H
H
802.11a
H
CH 140
* 5700 102.53 - - 89.14 35.2 12.92 | 34.73 | 396 261 P \Y
5700MHz
* 5700 96.37 - - 82.98 35.2 12.92 | 34.73 | 396 261 A \Y
5727.64 51 -17.2 68.2 37.58 35.2 12.97 | 3475 | 396 261 P \Y
\Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11000 61.93 -12.07 74 63.38 37.8 19.11 58.36 306 194 P H
11000 52.3 -1.7 54 53.75 37.8 1911 58.36 | 306 194 A H
16500 49.17 -19.03 68.2 40.11 42.1 23.44 | 56.48 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 100
11000 60.89 |-13.11 74 62.34 37.8 19.11 | 58.36 | 400 20 P |V
5500MHz
11000 50.66 -3.34 54 52.11 37.8 19.11 58.36 | 400 20 A \%
16500 47.73 -20.47 68.2 38.67 42.1 23.44 | 56.48 - - \
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11160 61.11 -12.89 74 61.98 37.82 19.23 | 57.92 100 219 P H
11160 52.15 -1.85 54 53.02 37.82 19.23 | 57.92 | 100 | 219 | A | H
16740 49.24 -18.96 68.2 39.8 42.28 23.59 | 56.43 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 116
11160 61.48 -12.52 74 62.35 37.82 19.23 | 57.92 288 160 P \%
5580MHz
11160 50.9 -3.1 54 51.77 37.82 19.23 | 5792 | 288 | 160 | A | V
16740 48.6 -19.6 68.2 39.16 42.28 2359 | 56.43 - - \
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11400 62.68 -11.32 74 62.32 38.2 1941 | 57.25 | 301 191 P H
11400 52.74 -1.26 54 52.38 38.2 19.41 | 57.25 | 301 191 A H
17100 49.24 -18.96 68.2 39.83 41.8 23.83 | 56.22 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 140
11400 60.6 -13.4 74 60.24 38.2 19.41 | 57.25 | 400 190 P \Y
5700MHz
11400 50.99 -3.01 54 50.63 38.2 19.41 | 57.25 | 400 190 A \Y
17100 49.94 -18.26 68.2 40.53 41.8 23.83 | 56.22 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
5423.28 50.31 |-23.69 74 37.6 3475 | 1259 | 34.63 | 353 | 163 | P | H
5468.4 50.97 |-17.23 68.2 38.16 34.8 1264 | 3463 | 353 | 163 | P | H
5460 41.47 |-12.53 54 28.67 34.8 1263 | 3463 | 353 | 163 | A | H
* 5500 106.35 - - 93.5 34.8 1267 | 3462 | 353 | 163 | P | H
802.11ax | * 5500 98.96 - - 86.11 34.8 12.67 | 3462 | 353 | 163 | A | H
HE20 Full 5450.64 49.75 | -24.25 74 36.96 34.8 12.62 | 3463 | 400 | 265 | P | V
CH 100 5466.16 50.38 |-17.82 68.2 37.58 34.8 12.63 | 3463 | 400 | 265 | P | V
5500MHz 5458.64 40.24 | -13.76 54 27.45 34.8 12.62 | 3463 | 400 | 265 | A |V
* 5500 102.27 - - 89.42 34.8 12.67 | 3462 | 400 | 265 | P | V
* 5500 95.72 - - 82.87 34.8 12.67 | 3462 | 400 | 265 | A | V
Y
\Y
5453.2 49.22 | -24.78 74 36.43 34.8 12.62 | 3463 | 400 | 162 | P | H
5464.48 48.75 | -19.45 68.2 35.95 34.8 12.63 | 3463 | 400 | 162 | P | H
5457.52 40.48 |-13.52 54 27.69 34.8 12.62 | 3463 | 400 | 162 | A | H
* 5580 104.69 - - 91.89 34.7 12.76 | 3466 | 400 | 162 | P | H
802.11ax | * 5580 97.66 - - 84.86 34.7 12.76 | 34.66 | 400 | 162 | A | H
HE20 Full 5739.8 50.72 |-17.48 68.2 37.29 35.2 12.98 | 3475 | 400 | 162 | P | H
CH 116 5431.84 49.71 | -24.29 74 36.98 | 34.76 12.6 | 34.63 | 397 | 236 | P | V
5580MHz 5462.56 48.45 |-19.75 68.2 35.65 34.8 12.63 | 3463 | 397 | 236 | P | V
5458.72 40.29 |-13.71 54 27.5 34.8 12.62 | 3463 | 397 | 236 | A | V
* 5580 101.2 - - 88.4 34.7 12.76 | 3466 | 397 | 236 | P | V
* 5580 93.5 - - 80.7 34.7 12.76 | 3466 | 397 | 236 | A | V
5730.98 50.73 | -17.47 68.2 37.31 35.2 12.97 | 3475 | 397 | 236 | P | V
TEL : 886-3-327-3456 Page Number : C67 of C80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5700 105.47 - - 92.08 35.2 12.92 34.73 296 168 P H
* 5700 98.49 - - 85.1 35.2 12.92 | 34.73 | 296 | 168 A | H
5725.88 52.3 -15.9 68.2 38.89 35.2 12.96 34.75 296 168 P H
H
802.11ax H
HE20 Full H
CH 140 * 5700 104.01 - - 90.62 35.2 1292 | 3473 | 395 | 262 P |V
5700MHz |« 5700 96.03 - - 82.64 35.2 12.92 | 3473 | 395 | 262 | A |V
5725.88 50.39 |-17.81 68.2 36.98 35.2 1296 | 34.75 | 395 | 262 P |V
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11000 60.19 -13.81 74 61.64 37.8 19.11 58.36 400 194 P H
11000 50.87 -3.13 54 52.32 37.8 19.11 58.36 400 194 A H
16500 49.78 -18.42 68.2 40.72 42.1 23.44 56.48 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 61.28 -12.72 74 62.73 37.8 1911 58.36 400 20 P \%
5500MHz 11000 52.31 | -1.69 54 53.76 37.8 19.11 | 58.36 | 400 | 20 AV
16500 49.88 -18.32 68.2 40.82 42.1 23.44 56.48 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11160 61.72 -12.28 74 62.59 37.82 19.23 57.92 100 220 P H
11160 52.96 -1.04 54 53.83 37.82 19.23 | 57.92 | 100 | 220 A | H
16740 48.59 -19.61 68.2 39.15 42.28 23.59 56.43 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 116 11160 61.57 -12.43 74 62.44 37.82 19.23 57.92 296 161 P \%
5580MHz 11160 52.62 | -1.38 54 53.49 | 37.82 | 19.23 | 57.92 | 296 | 161 | A | V
16740 48.97 -19.23 68.2 39.53 42.28 23.59 | 56.43 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11400 60.66 -13.34 74 60.3 38.2 19.41 57.25 314 192 P H
11400 52.56 -1.44 54 52.2 38.2 19.41 57.25 314 192 A H
17100 50.11 -18.09 68.2 40.7 41.8 23.83 56.22 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 140 11400 58.11 -15.89 74 57.75 38.2 19.41 57.25 400 192 P \%
5700MHz 11400 49.48 | -4.52 54 49.12 38.2 19.41 | 57.25 | 400 | 192 | A | V
17100 49.76 -18.44 68.2 40.35 41.8 23.83 56.22 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
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Report No. : FR450318B

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 5700 108.19 - - 94.8 35.2 12.92 | 34.73 298 167 P H
* 5700 100.72 - - 87.33 35.2 12.92 34.73 298 167 A H
5728.68 51.86 -16.34 68.2 38.44 35.2 12.97 | 34.75 298 167 P H
802.11ax H
HE20 H
Partial H
106/54 * 5700 105.19 - - 91.8 35.2 12.92 34.73 394 261 P \%
CH 140 * 5700 97.56 - - 84.17 35.2 12.92 | 3473 | 394 | 261 | A | V
5700MHz 5748.6 50.73 |-17.47| 682 3729 | 352 13 | 34.76 | 394 | 261 %
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C72 of C80
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Report No. : FR450318B

Band 3 - Straddle Channel

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5455.69 50.91 |-23.09 74 38.12 34.8 12.62 | 34.63 | 400 | 159 P H
5463.49 49.84 -18.36 68.2 37.04 34.8 12.63 34.63 400 159 P H
5459.98 40.3 -13.7 54 27.5 34.8 12.63 | 34.63 | 400 | 159 A | H
* 5720 103.45 - - 90.04 35.2 12.95 34.74 400 159 P H
802 11ax | * 5720 96.88 - - 83.47 35.2 1295 | 3474 | 400 | 159 | A | H
HEZ20 Full 5943.5 51.72 -16.48 68.2 38.4 35.01 13.18 34.87 400 159 P H
CH 144 5415.91 49.53 -24.47 74 36.86 34.73 12.58 34.64 395 235 P \%
5720MHz 5465.83 48.31 |-19.89 68.2 35.51 34.8 12.63 | 3463 | 395 | 235 | P | V
5459.2 40.19 | -13.81 54 27.39 34.8 12.63 | 34.63 | 395 | 235 AV
* 5720 100.65 - - 87.24 35.2 12.95 34.74 395 235 P \%
* 5720 93.56 - - 80.15 35.2 1295 | 3474 | 395 | 235 A |V
5870.25 51.69 |-16.51 68.2 38.35 35.04 13.13 | 34.83 | 395 | 235 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C73 of C80
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Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11440 62.86 -11.14 74 62.45 38.12 19.43 57.14 392 208 P H
11440 52.48 -1.52 54 52.07 38.12 19.43 57.14 392 208 A H
17160 50.22 -17.98 68.2 40.9 41.58 23.86 56.12 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 144 11440 59.82 -14.18 74 59.41 38.12 19.43 57.14 390 165 P \%
5720MHz 11440 49.79 | -4.21 54 49.38 | 38.12 | 1943 | 57.14 | 390 | 165 | A | V
17160 50.29 -17.91 68.2 40.97 41.58 23.86 56.12 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5456.47 50.68 -23.32 74 37.89 34.8 12.62 | 34.63 | 378 160 P H
5462.71 49.04 -19.16 68.2 36.24 34.8 12.63 34.63 378 160 P H
5458.81 40.32 -13.68 54 27.53 34.8 12.62 | 34.63 | 378 160 A H
* 5720 103.75 - - 90.34 35.2 1295 | 34.74 | 378 160 P H
* 5720 96.79 - - 83.38 35.2 12.95 | 34.74 | 378 160 A H

802.11a
5860.75 52.65 -15.55 68.2 39.33 35.02 13.12 | 34.82 | 378 160 P H

CH 144
5457.25 49.12 -24.88 74 36.33 34.8 12.62 34.63 394 235 P \%

5720MHz
5467.39 48.02 -20.18 68.2 35.22 34.8 12.63 | 34.63 | 394 | 235 P \Y
5457.64 40.23 -13.77 54 27.44 34.8 12.62 34.63 394 235 A \%
* 5720 99.41 - - 86 35.2 12.95 34.74 394 235 P \%
* 5720 92.85 - - 79.44 35.2 12.95 34.74 394 235 A \%
5857 51.5 -16.7 68.2 38.19 35.01 13.12 | 34.82 | 394 | 235 P \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C75 of C80
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 61.91 -12.09 74 61.5 38.12 19.43 | 57.14 | 324 192 P H
11440 52.18 -1.82 54 51.77 38.12 19.43 | 57.14 | 324 192 A H
17160 51.36 -16.84 68.2 42.04 41.58 23.86 | 56.12 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 144
11440 58.71 -15.29 74 58.3 38.12 19.43 | 57.14 | 389 163 P \Y
5720MHz
11440 49.7 -4.3 54 49.29 38.12 19.43 | 57.14 | 389 163 A \Y
17160 51.01 -17.19 68.2 41.69 41.58 23.86 | 56.12 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Emission above 18GHz

WIFI 802.11ax HE20 Full (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
39956 46.31 -27.69 74 44.9 44.8 14.9 58.29 - - P
802.11ax
HEZ20 Full
39494 46.07 -27.93 74 45.65 44.9 14.73 59.21 - - P
SHF

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
61.86 32.62 -7.38 40 48.88 12.02 1.63 29.91 - - P H
155.82 28.77 -14.73 43.5 39.49 16.6 2.52 29.84 - - P H
247.35 36.28 -9.72 46 45.27 17.83 3 29.82 - - P H
624.1 29.24 |-16.76 46 28.45 25.88 4.64 29.73 - - P H
834.8 31.57 -14.43 46 27.44 27.92 5.41 29.2 - - P H
953.1 33.24 |-12.76 46 26.9 29.22 5.77 28.65 - - P H
H
H
H
H
H

802.11ax
H

HEZ20 Full
L 30.27 32.18 -7.82 40 36.8 24.21 1.11 29.94 - - P \%
61.86 30.07 -9.93 40 46.33 12.02 1.63 29.91 - - P |V
259.5 30.57 -15.43 46 37.81 19.51 3.07 29.82 - - P \%
724.2 29.68 -16.32 46 27.54 26.69 4.99 29.54 - - P \%
858.6 34.45 -11.55 46 29.82 28.23 5.51 29.11 - - P Vv
954.5 32.6 -13.4 46 26.04 29.42 5.78 28.64 - - P \%
Vv
\%
Vv
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C79 of C80
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Report No. : FR450318B

A calculation example for radiated spurious emission is shown as below:

FAX . 886-3-328-4978

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5150 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CH 36
5180MHz 5150 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5150MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Margin (dB)

= Leve(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 5150MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54 (dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Temperature : 23.9~26.8°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu

Relative Humidity : 43~68.2%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D225
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Report No.

: FR450318B

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Fundamental

A (@Buvim)

Date: 2024-07-11

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o) Date: 202407-11
1500 1300
1200 1200
110, 1100 1
100 1000
200 s0q)
a00) s00)
00| 7000 UT L JTLL L 1 L peaun)
500 WWMI/ " VV\% 60 e 5t
b T T e M 50 CEES
100 0
300 300
200 200
100 100
S0 B0 Sao S0 B0 50 S0 5o G0 S . 50 o0 7000, 5000 om0 e Ga00. 7
Freauency () requency (k)
sie so3cHo7-HY sie soacHo7-HY
Conditon {PEAK_BE 74 3m HE_ANT.00075562 HORIZONTAL  PEAK(UNII 3m HF_ANT 00075962 HORIZONTAL
RBW:1000.000KiHz VBW:3000.000KlHz SWTAuto RBW:100.000KHz VBW:3000.000K e SWTiAuto
Peak
) By Date: 202407.11 - Date: 202407.11
130 1300
1200 1200
10 10 ;
100 1000
%00 s0q)
a0l s00)
700 700
50 s00)
- ] - i —
00 -
300 s00)
200 200)
100 100
Sk G0, S0, G S0 50 50 S0 G0 S0 @k 50 o0 7000, 3000 om0 £ Gooo K
Freauency (i) requency (i)
ste aacHorHY sie saacHo7HY
Condition AVG_BE 543m HE_ANT_ 00075562 HORIZONTAL Condition AVG_54 3m HF_ANT_00075862 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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) @0uvim) Date: 2024.07-11 ovel @Buvim) Date: 2024.07.11
1300 1300
1200 1200
110.0| 10.0| 1
Y
1000 1000
200 909
800 404
700 : p oo T T TU Ll L A peakun
60 o 504
509 5 s0.0] e g ree— T
Herinbhes oot et et
100 e —
300 300
200 200
100 109
S0, S050. 5070, 5090, SH0._ 5130, 5150, G170, 5160, G210 230 5250 00 7000, o, 000, ET T 700
Frequency (WHz) Frequency (WHz)
0acho7-H <030H07-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000KHz SWTAUto
) @Buvim) Date: 2024.07-11 ) @Buvimy Date: 2024.07-11
1300 1200
1200 1200
1100 0]
1000 o~ 1000
504 909
500 004
700 700
500 60 o
50 509
]
tno—v——/ 00| /”_ﬂ_/\u/\fw/"“#
300 S0
200 200
100 100
S0, S50, 5670, 5000, SWio._ 510, 5150 G170, 5100, G210 620 5360 00 7000, 000, ET ) 700
requency (WHs) Frequency (Hz)
site <0acHo7-HY site <030H07-HY
Condition $AVG_BE_54 3m HF_ANT_00075562 VERTICAL Condition $AVG_54 3m HF_ANT_00075962 VERTICAL
RBWE1000,000KHz VBW:0.010KHz SWT:Auto +RBWF1000.000KHz VBW:0.010KHz SWTAUto

TEL : 886-3-327-3456
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Report No. : FR450318B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Horizontal

Fundamental

1 (@BuVim) Date: 2024.07-11

Avg.

ovel (dBuim) Date: 20240711
1300 1300
1200 1200
100 100
1000 1004
204 504
a0 o0l
109 : [yl e | S S N o R ¥ il oA
600 600 AVG 51
SO0 Ao g e MRS sn.nW"Www Lewewe s e |
10 104
209 200
200 20
100 10
o3 SO0 S070. 5o, G0, 510 Si0 S0 50 &M %0 5280 o0 700, D 000 ED w00 700
Froquency () roquency (i)
oaco7 Y soacHor Y
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBWEL00D.000KHz VBW3000.000KHz SWTAUto  RBWE1000.000KH VBW:3000.000KHZ SWT:AUt
Peak
) @Bovim) Date: 20240711 A @guvm) Date: 20240711
130 1300
1200 1200
104 o)
1000 1004
a0l 504
a0 504l
700 700
600 ’/ \ —
s04) s0q
00} 1 00| Mmﬂ =
300 3.0 e
9 200
100 104
o3 S0, Bo70. 500, 5o, 510 G150 5170 S0 6210 0. 5360 o6 7008 000 ED G000, To00
Frequency (M) roquency (z)
site oacHorHY sie soacHorHy
Conditon £ AVG_BE_543m HF_ANT 00075562 HORIZONTAL Conditon £AVG._543m HF_ANT 00075562 HORIZONTAL
 RBWE1000.000KHz VBWH0.0L0KH2 SWTiAUtO

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt
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Report No. : FR450318B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Horizontal

Fundamental

Peak

Date: 2024.07-11

i
o,

i, .

PERK_BE| 74

site

Condition

+03CHO7-HY

Frequency (MHz)

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

5350, 5370, 5390 5410 5430 5460

Left blank

Avg.

Date: 2024.07-11

=

180 5210, 5230 5250 5270, 5290, 5310 5330,
Frequency (MHz)

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

5350, 5370. 5390 5410, 5430 5460

Left blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No.

: FR450318B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

) @0uvim) Date: 2024.07-11 ovel @Buvim) Date: 2024.07.11
1300 1300
1200 1200
100 o]
1000 A 1000
s0d \\ s0q
800 404
700 i o0l BT T Y Yr PEAK(UN
500t i W . i s00] MWM"WW
100 T, Se—
300 300
200 200
100 109
S0, S050. 5070, 5090, SH0._ 510, 5150, G170, 5160, G210 230 5250 00 7000, o, 000, ET T 700
Froquency () Frequency (WHz)
0acho7-H <030H07-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000KHz SWTAUto
Peak
) @Buvim) Date: 2024.07-11 ) @Buvimy Date: 2024.07-11
1300 1200
1200 1200
1100 0]
1000 1000
504 909
500 004
700 700
500 7 60 o
‘n.nW/w_,,_,,_.__/\——N
300 200
200 200
100 100
S0, S50, 5670, 5000, SWi0. 510, 5150 G170, 5100, G210 6230 5360 00 7000, 000, ET ) 700
Froquoncy (z) Frequency (Hz)
site <0acHo7-HY site <030H07-HY
Condition $AVG_BE_54 3m HF_ANT_00075562 VERTICAL Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt
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Report No. : FR450318B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Vertical

Fundamental

Peak

Date: 2024.07-11

\,
R

i,

5

PERK_BE| 74

it

site
Condition

+03CHO7-HY

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Frequency (MHz)

5350, 5370, 5390 5410 5430 5460

Left blank

Avg.

Date: 2024.07-11

180 5210, 5230 5250 5270, 5290, 5310 5330,
Frequency (MHz)

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

5350, 5370, 5390 5410 5430 5460

Left blank
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Horizontal

Fundamental

A @BuVim)

Date: 2024.07-11

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

p—— vate 20240711
130 1300
1200 1200
100 10
1000 “’] 100
a00) s0q)
w00 w00
109 i [yl e | S S N o R ¥ U peakuNn
a0l : W oo 3
00, o i ; 504 bt | Sl T
400 00T
200 300
200 200)
100 100
o Se0. Sgs0. Savo. SO G0 S0 Eik0 5o E0 S0 w0 580 o0 7000, o 000 5000 oo Tat0
Froquency () roquency (i)
ascroTHY aacro7HY
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUto RW:100.000KHz VBW:3000.000KHz SWT:AUto
Peak
) By vate: 20240711 J aBvm) vate: 20240711
1300) 1300
1200) 1200
109 10
1000 100
s0a) s0q)
a00) w00
700 700
a0l ., o0q) —
s00) s0q)
00} I 00| S E—— = e
e e el A
300 300
200 200
100 100
G Sa0 S0, Safo. S0, B0 S0 Eiso S0 Eie0 S0 E%0  Easo o0 Z000. oo o0 oo, Tat0
Frequency (M) requency (M)
site ascro7HY sie aacHo7HY
Condition  AVG_BE 543m HF_ANT 00075562 HORIZONTAL Condition  AVG 54 3m HF_ANT_00075362 HORIZONTAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

1 Horizontal Fundamental

Date: 2024.07-11

o il

o0d K
00 g PEAK B[ 74
700
600

p
s00) b

v " 5 oy
400)
300
200)
109
180 5210, 5230 5250, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410, 5430, 5460
Frequency (MHz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

Date: 2024.07-11

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 6370, 5390. 5410. 5430. 5460
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

Avg. Left blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Rep

ort No. : FR450318B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

vt 2024071 R vate 2024071
1309 1300
1209 1200
oo o)
1000 1000
a0 %0
s 509
0.0 W 700 L I Y Wit PEAK(UNIY,
00 S R Y AR 500 WW*WWV,WLMM AT
ad PPy Se—
09 309
200 200
109 100
T T T T T £ i ED D )
roauancy (e Freauency i)
oschor v oscror e
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBA1000 000Kz VW00 000KH SWTAUT0 RBVIE1000000KH VEW3000 000KH WTAuto
Peak
vate 02471 — vt 202471
1300 1500
1200 1200
09 o)
1000 1000
%09 o
s 509
7 700
Py o0 —
500 509
40.0f .l 40,0 p—— Re———
300 xn.o‘“""’u/‘,ﬂ
209 200
100 100
O | T ST T T o o o )
roauaney e Frecuncy i)
sie oschor e s oschor e
ConditonAVG B 54 3mH_ANT 00075562 VERTICAL ConditonAVG 54 3m HE ANT OO07S96 VERTICAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

1 Vertical Fundamental

Date: 2024.07-11

ono I
p .

700
600 £

|
s00) kT o PR P e Yo

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 53%0. 5370. 5390, 5410, 5430, 5460
Frequency (MHz)

site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2024.07-11

w00
|
60.0] /
s0q )
- .
00—

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 6370, 5390. 410, 5430. 5460
Frequency (MHz)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

Avg. Left blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450318B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

od
110.0| 110.0| !
o
700 ) qof UT M T LW [ 1 PEAK(UNI).
]
(R D O N, R i
s
s
R L . ™ S e
A e N
Peak
2oq
100.0) 100.0| N
-
50.0) - L 50.0]
400 400 — ]
300 30freee
T ] R W ———w—— T

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH36 5180MHz
1 Vertical Fundamental
1009 AN, 1000]
i
00 700 L RN R T I o I PEAK(UNI,
wd . .
SO %uw o mew —— o
s
v
RS A e 5 e
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
e o oo oo e oo s o
Peak
wod
e
o s soay )
500] ¥ 500]
o 40,0 e —— S N —|
30.0| xn.oW’ﬂ
o
LT T e e T 5 e ]
i e oo
Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450318B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

vt 2024071 R vate 2024071
1309 1300
1209 1200
oo o)
1000 1000
a0 %0
s 509
700 % 700 L I o W PEAK(UNIY,
Py o0
! N O . — ol 500 WM,,_,_J e——
ot v MMWW“M
09 309
200 200
109 100
s s oo S0 Eio 5 iR B0 Sies Sio m e T T £ i ED D )
reauancy (e Freauency i)
oschor v oscror e
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
RBAV1000 000Kz VW00 000KH SWTAUT0 RBVIE1000.000KH VEW3000 000KH SWTAuto
Peak
vate 02471 — vt 202471
1300 1500
1200 1200
09 o)
1000 1000
%09 o
s 509
7 700
50| T 50,0 ’_/_.wJ—J‘
and and S
300 xn.oM
209 200
100 100
s o oo S E 5 s B s s E T T T o ED o )
roauaney e Frecuncy i)
sie oschor e s oschor e
Conditon £ AVG B 54 3mHF_ANT 00075562 HORIZONTAL Conditon

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

1 Horizontal Fundamental

Date: 2024.07-11

1104
W
1000)
900)
I

Iy PER B |73
R

WWMWWWIHMM%WWV:%MWWMWWM

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410, 5430, 5460
Frequency (MHz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

Date: 2024.07-11

"
b

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 6370. 5390. 410, 5430. 5460
Frequency (MHz)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

Avg. Left blank

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

Vertical

Fundamental

Avg.

v one 2024071 - —
100 w500
1200 1209
e e
100 100
500 s0d
509 w0
09 ’ ”W\N\ B N TR T 1 Il —
ooy ol oo A6 54
L T I 500 MWW AT
o a
09 509
00 200
100 104
N T ) o0 o5 £ o5 700
Paavorey 4oy racomnay )
oxcHon oxcHony
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RoWkL000 00K VWSO 0K SWTAUKO RBWI000 0K VB 3000 00KHE WA
Peak
v oo 20240711 - oo 20240711
w00 w00
0 1200
1 o
00 P
%01 s0d
500 w0
709 -
s00 o0d —
501 500
40.0{ 1 40.0| WV/ =
300 !ﬂ.owm'//v_‘l‘/
209 209
100 100
N LT ) o0 5 o0 700
Saavorey ey )
ste oxcHomy ste oxcHony
Condition AV, BE 543 HF_ANT_00075362 VERTICAL Conditon AV, 545 HE_ANT 00075962 VERTICAL
ROWHL0G0. OOk VEWES 0K HE WTAGKD

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

1 Vertical Fundamental

Date: 2024.07-11

1000
204
w00 e PEAK BE[ 74
109 w‘w
)

e ‘
500 M‘MWW i

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 53%0. 5370. 5300. 5410, 5430, 5460
Frequency (MHz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2024.07-11

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 6370, 5390. 410, 5430. 5460
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

Avg. Left blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH48 5240MHz - L
1 Horizontal Fundamental
i
70.0) 700 H- 1L I 1 HHL PEAK(UNIY,
600 Frr 600 VG 54
ol i S O
40.0) T s i AH.HW
s
v
R S A e 5 e
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
AN TNA AT s,
Peak
wod
e
wi .
500] — 500] —
400 =" 400 e ———
30.0| xn.o‘—/'"‘/
o
TS S 5 e ]
i AP
Avg.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

Horizontal

Fundamental

Date: 2024.07-11

’WM W
60
s0o) el i it

N""‘(‘\
Jj M"t PEAK 5E, 74

Avg.

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

I

"

o

i

s
- o

-
o =
50.0 —

- J ;
"

Left blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450318B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

Vertical

Fundamental

A @BuVim)

Date: 2024.07-11

700 T
s00)
L Ty AN

ovel (4BuVim) Date: 2024.07-11

L R H HH PEAK(UNI).

A6 54
e

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

B i
oy
200
T ] o0 o0 0
ouoney ity ey e
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
o o S RO ooz YW 300003004 SWEARED
Peak
1o
o
w00 _—
50.0( _// 50.0|
400 g m =
300 !n.oM
2
oSS0 S S EiSo S0 B0 o S0 o z0w o0 o0 T
Pononey i roqmey e

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

Vertical

Fundamental

Peak

Date: 2024.07-11

o

-
M) M'LW‘ PEAK_BE[74

%M«vwwwwmmmmmmwimw-

site

Condition

180 5210, 5230 5250 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410, 5430 5460
requency (M2

Frequency (MHz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Left blank

Avg.

Date: 2024.07-11

i

180 5210, 5230 5250 5270, 5290, 6310, 5330, 56350, 6370, 5390. 410, 5430. 5460
Frequency (MHz)

)
+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

Left blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450318B

Band 1 5150~5250MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH36 5180MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHz SWT:Aut

£AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:AUt

) @B Date: 2024.07-19 el gBuvim) Dote: 2024.07-19
1300 1300)
1200 1200 4
1100 1100
s00 "M %0
a00) 800
700 B d oo T PEAK(UNI)
500 600 o)
00 el o AT A S| s00) Saran s il S
40| Anmw
300 304
200) 204
100 100
5030, 5050 5070, 5090, 50 51305150 170 5190 8210 5230 5200 00 2000, 3000 000 5000 w00, 7
Freauency (WHz) Frequency (WH)
site 03cHO7-HY site <03cH07-HY
Condition  PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL Conditi +PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
 RBWS1000.000KHz VBW3000.000KHz SWT:Auto +RBW:1000,000KHz VEWS3000.000KHz SWTiAuto
Peak
) @Buvim) Date: 2024.07.19 el gBuVim) Date: 2024.07-19
1300 1300)
1200 1200)
1100 10.0| 4
1000 1" 1004
90.0 . 90.0/
809) 400
700) 704
500 600 i e
500 500
P9 S S S N PR 00| /._/\l\_/*v«—/‘”/ =S
30,0 Jna‘*’\/‘_’q
200) 204
100 100
SO o, s S Gt s s e w0 00 2000, om0, 000 5000 000 7
Frequency ()
site 03cHoO7-HY site <03cHO-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL Condition

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH36 5180MHz

Vertical

Fundamental

1 (@BuVim) Date: 2024.07-19

Avg.

+RBW:1000.000KHz VBW:1.000KHz SWT:AUtD

J— vate: 20240719
1309 1300
1200 1200
110.0| 10.0| 1
1000 1000
s0d s0q
s 500
700 T Toa VT UL U n peau
600 L el s
S0 A A A A I saq) e e
109 Y . L
%00 200
200 200
100 100
o Saia 0%, SoTo. Sos, EHie, B 560, 0. S0, s2io. Sz 530 oo g D o D . )
Froauency Wiz Frocuency i)
oscHo7e oscro7ny
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBUL1000.000KHz VBW:3000.000KH: SWTAUto RBUE1000.000KH VBWE3000.000KH SWTAUto
Peak
s gbuvim) batesuas.719 J By bates uaa 719
1300 1300
1200 1200
109 o) ;
1000 1000
%00 s0d
o 500
70 700
oud . o0 —
ad LA o —— by
J T R I 400 TSN e s |
30.0/ 30,0/ et
200 200
100 100
o Sas 0%, 7o, SosEHia B Sts0. G170, Sien, S3io. a0 oo g o o o Towo
reaueney e Frecuency i)
e oscho7y ste oscho7ny
Condifon AVG_BE_543m HF_ANT_00075562 VRTICAL ConditionAVG_543m HE_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:1.000KHz SWT:AUt

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal Vertical

Peak

Avg.

s gy bae 2024071 . baes 2021071
1300 1300
1200 1200
g 109
1000 1000
a0 %00
8001 — PEAKTUNT| 809 BERK(UNTL
roo T L LT 70T e UL e
; T
60.0) I 2 | WG4 60| 2 | AvGss
09 e 500 L S
Aonw ] Annw
200 i 300
20 | ‘ 209
100 | | 100
oo T oo w00 oo foomn  fam0 o T oo w0 foomn o oo feumn 18
Freauency i recuency i)
s oscHorHY ste oschorHY
Cond PEAKIUNI) 3mHE_ANT_00075962 HORZONTAL Condiion EAK(UNI) 3m HE_ANT_ 00075362 VERTICAL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Vertical

1 (@BuVim) Date: 2024.07-11

AVG[54

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@BuVim) Date: 2024.07-11

AVG[54

14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

14.47G
~14.5G
Avg.
o]
g
600 VG 54 600 VG54
g
]
o

+ AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

1 Horizontal Vertical

Date: 2024.07-11

o oo 20200711
500
800 PEAK(UNII) | 09| PEAK(UNII)|
roof HIL A1 H UL ‘b L oo HILALAF 1 4 FH AR ‘\ LA L f
L AVG_54] 0y i AVG_54
WWW T Fee— e B T i s O P e s P
109 S P rer )
09 |
00

;;;;;;;; N recuonty i)
Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

Horizontal

Vertical

14.47G
~14.5G
Avg.

A (@Buvim) Date: 2024.07-11 A (dBuvim) Date: 2024.07-11
1300 1300
1200 1200
1100 o)
1000 1000
900 904
800 a0
700 700
609 G 54 e EE
500 504
400 409
309 304
200 200
109 100
4470 14ATS. 14475, 44T, 14ATO. 1441, 14483, TAAGS, 14457, 14480, 144D, 14453, 14495, 14407, 14500 VAA70 AAATS. 14ATS. TAATI. 1AATO. 1AADT. TA4B3. 14405, TAAGT. 14AB0. 144D, 14453, 14495, 14497, 14500
Froquency (WHz) Froquency (MH2)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_54 3m HF_ANT 00075962 HORIZONTAL Condition +AVG_543m HF_ANT_00075962 VERTICAL

17.7G
~18G
Avg

1 (@BuVim)

Date: 2024.07-11

AVG /54

Date: 2024.07-11 A @Buvim)
1300 1300
1200 1200
1109 o
1000 1000
90| 90
800 w0
700 700
500 s 0.
500 S04
400 409
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7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
H2) Frequency (MHz)
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Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL
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FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

Horizontal

Vertical

Peak

Avg.

Date: 2024.07-11

700l PR AR F

1

4
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lonbl“/""k

000 4000, 5000. 8000 10000. 12000,
11111111 Wbiz)

site +03CHO7-HY

Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
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6000, 18000
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i s e N

et s

000

W00, 6000, 8000 10000 12000 14000,
Froquency (MiHz)
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+ PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

16000 18000

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

Horizontal

Vertical

1 (@BuVim) Date: 2024.07-11

AVG[54

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@BuVim) Date: 2024.07-11

AVG[54

14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

14.47G
~14.5G
Avg.
o]
g
600 VG 54 600 VG54
g
]
o

+ AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH36 5180MHz

1 Horizontal Vertical

A (@Buvim) Date: 20240711 el (dBuVim)

Dates2024.07-11
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1100 1100
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Freaquency (Win) Frequency (W)
ste aacHor- Y sie
Conditon  PEAK(UNII) 3m HF_ANT_0007562 HORIZONTAL Condition

+ PEAK(UNII) 3m HE_ANT_00075562 VERTICAL

Peak

Avg.
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WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

Horizontal Vertical

17.7G
~18G
Avg

1 @BuVim) Date: 2024.07-11 ) (@Buvim) Date: 2024.07-11
1300) 1300
1200) 1200
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1000) 1000
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4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500 14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz) Frequency (MiHz)
+03CHO7-HY +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
1 (@BuVim) Date: 2024.07-11 ) (@Buvim) Date: 2024.07-11
1300 1300
1200 1200
110, 00|
1000) 1000
90| 90|
s00) s00)
00| 700]
600) AVG |54 609) AVG /54
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200 200]
109 100]
7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
) Frequency (MHz)
site +03CHO7-HY

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz

1 Horizontal Vertical

1 (@BuVim) Date: 2024.07-10

b
800 PEAK(UNI s0q) PEAK(UNI)
ool P AR e ool P = AR = f
<
o
509 i e T vl R RV RO e e e b
00 ™ o o 1
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-
Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto +RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Peak

Avg.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz

1 Horizontal Vertical
o
600 AVG 54 600 VG 54
.
N "
o
o
T T A R i T e i T T T T i T T T
AR RN R o
14.47G
~14.5G
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WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz

1 Horizontal Vertical

o
209 PEAK(UNT) 00 PEAK(UNI)
700/ HR LR L 1 e et i L 1 o0 HCHHE AT FAE b | [ By |
o T S e—— e E——
| e ot =
o
o

;;;;;;;; = i
Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450318B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz

Horizontal

Vertical

1 (@BuVim) Date: 2024.07-10

AVG[54

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz)

) (@BuVim) Date: 2024.07-10

AVG[54

14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frecquoncy Mit)

site +03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
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~14.5G
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o

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
E Hz)
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+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No.

: FR450318B

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

1 Horizontal Fundamental

Date: 2024.07-11

w«\
900) \m
809 N\Ww PEAK B 74

1
500 MMWWMM‘MMMMA

220 525, 5270 5290, 5310, 5330 5350, 5370, 539%. 5410, 540, 450
Frequency (MHz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

Date: 2024.07-11

300
200
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220 525, 6270 5290, 5310, 5330 6360, 5370, 5390, 5AM0. 5430, 5460
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

Avg. Left blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

Vertical

Fundamental

Peak

A (@Buvim) Date: 2024.07-11 evel (dBuvim) Date: 2024.07-11
1300 1300

1200 1200

1100 o)
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Froquency (WHz) Froquency (Miz)

site +03CHO7-HY +03CHO7-HY
Condition

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
<R

1000.000KH2 VBW:3000.000KHZ SWT:Auto

site
Condition

+ PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Avg.

1 (@BuVim) Date: 2024.07-11

'AVG_BE 54,

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5330.5350
Froquency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

) (@Buvim)

Date: 2024.07-11
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1200
o
1000
90
w0
700
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400
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200]
100]
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2000, 4000, 5000. 5000,
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+ AVG_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

1 Vertical Fundamental

Date: 2024.07-11

1000
900 \%‘
809 \Mﬂ PEAK B 74

700
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500 mewmww‘

400)
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200)
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220 525, 5270 5290, 5310, 5330 5350, 5370, 539%. 5410, 540, 450

Frequency (MHz)

site +03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2024.07-11
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Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

Avg. Left blank
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WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH60 5300MHz - L
1 Horizontal Fundamental
i
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v
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TEL : 886-3-327-3456
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

1 Horizontal Fundamental

Date: 2024.07-11

1004 W‘\

204
800 [PEAK_BE 74
109
500 Wy
- et

Y S LI
09
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reavony i)

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

Date: 2024.07-11
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Frequency (MHz)

site +03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

Avg. Left blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH60 5300MHz - L
1 Vertical Fundamental
i
00 [EAK_BE_74| o00)
00 700 L P o o [ PEAK(UNI,
600 600 VG 54
o . ——————
400 400ttt
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v
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e o oo oo e oo s o
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1 400 i s .
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i e oo
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TEL
FAX

886-3-327-3456
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Report No. : FR450318B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

Vertical

Fundamental

Peak

Date: 2024.07-11
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EE ae— T e e e e e
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220

5250 5270, 5290 5310, 5390, 5350, 370, 5390 5410, 5430, 450
Frequency (MHz)
+03CHO7-HY
+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Left blank

Avg.

Date: 2024.07-11
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Frequency (MHz)
site +03CHO7-HY
Conditi +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

Left blank
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Report No.

: FR450318B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Fundamenta

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

1 (dBuVim) Date: 20240711 evel (dBuvim) Date: 2024.07-11
1309 1300]
1209 1200)
1100 100 1
ot
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. 7 gt AT
500 " o i Rt} 500 T
409 400 i 1
309 309
200 200
100 100
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Frequency (MHz) Frequency (MHa)
+03CHOT-HY +03CHO7-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000KHZ SWTAto
A (dBuvim) Date: 2024-07-11 A (dBuvim) Date: 2024-07-11
1300] 1300]
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Frequency (MHz) Frequency (MH2)
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Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_S54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHZ SWEAUtO

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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: FR450318B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Vertical

Fundamental

1 (@BuVim) Date: 2024.07-11
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Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz - L

1 Horizontal Fundamental
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Freaquency (WHz) Frequency (Hz)
03cHO7-HY site <03cH07-HY
Condition PEAK_BE 74 3m HF_ANT_00075562 HORIZONTAL Condition +PEAK(UNII) 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000,000KH2 VBW:3000.000K Hz SWT:Auto RBW:1000,000KHz VBW:3000.000K Hz SWT:Auto
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Freaque ) Frequency (MHz)
site +03CHO7-HY site $03CHO7-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL Condition +AVG_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH52 5260MHz - R
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1000) i
909 |
800)

700)
600) AVG_BE_54,

500
400
209
200
100
220 G250, 5270 5200 G310 530, G360 530 6300, 510 G430 560
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Condit
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+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

-
00) [PEAK_BE_74
o
oo e
50.0| “ois
-
o
e ame s e
Peak Left blank

Left blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

A @Buvim) Date: 2024.07-13 A 080 Date: 2024.07-13
1300 1300
1200 1200
1of o
[
1000 1000
90| 90
09 PEAK BE 74 80
700) USSR E e H PEAK(UNY
609 T /’A e G 54
S0l oyl LAV s0q] e ——— o
400 P R T s
300 304
200 200
100 100
05030, 5050, 5070, 5090, 5¥10. 5150, 5150, 5170, 5190. 5210, 5230, 5260, 5270, 5200, 5310, 533053 000 2000, 3000, 000 5000 000, 7000
Freaquency (MHz) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK(UNII) 3m HF_ANT 00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUto +REW:1000.000KHz VBW:3000.000KHZ SWT:AUto
A @Buvim) Date: 2024.07-13 vel (0Bu Date: 2024.07-13
1300 1300
1200 1200
1o o
1000 1000
90| 90
500 80
700 700
/
609 AVG_8E 54| e VG 54
500] 500/ ’_//M’_J
R R
30| 00
20| 200
100 100
05030, 5050, 5070, 5090, 50, 5130, 5150, 5170, 5100. 5210, 5230, 5260, 5270, 5200, 5310, 53305350 000 2000, 000 5000 000 7000
Freauency (M) Frequency (MH2)
site +03CHO7-HY site oxcHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition G_54 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + REW:1000.000KHz VBW:0.010KHz SWT:AUt0

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz - R

1 Vertical Fundamental

Date: 2024.07-13

Ay

1000

204

800 [PEAK_BE 74
109

\W\A
a0
ks

220 525, 5270 5290, 5310, 5330 5350, 5370, 539%. 5410, 540, 450
Frequency (MHz)

site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 20240713

o] ]
- |

220 525, 6270 5290, 5310, 5330 630, 5370, 539, 5AM0. 5430, 5460
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

Avg. Left blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH60 5300MHz - L
1 Horizontal Fundamental

i
00 JEAK_BE_74| o00)
70.0) 700 H- 1L I 1 LA PEAK(UNIY,
00 il %‘w e s
500 5 o 500] WWWWWW”WW‘“"W

400 Y
s

v

Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL

AN TNA AT s,
Peak

wod

e

o G_BE_54 S0 AVG_54|
ad

40.0f - 40,0 /A__/_,/\—Ww ]
30.0| xn.oN

o

i AP
Avg.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - R

Horizontal

Fundamental

Peak

Date: 2024.07-15

e
Ey - MM‘A A

ol

PERK BE 74

220

5250 5270, 5290 6310 5300, 5350 5970 5300, 5410, 5430, 5460

y (Miz)
+03CHO7-HY

+PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUtD

Left blank

Avg.

Date: 2024.07-15

220

5250 5270, 5290 6310 5330, 5350 5370 5300, 5410, 5430 5460
Frequency (M

)
+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

Left blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH60 5300MHz - L

1 Vertical Fundamental

oy oo 20240715 - oot 20200715
100 w500
1200 1209
e e
100 : 100
500 s0d
00 EAK_BE 74 o00)
700 700 L R o Lt PEAK(UNI).
600 600 AVG 54
sooly o ot 50 T ————
p P
09 500
00 200
100 104
5055555 U7 509055130 VST 70 5190_5270. 25 250 50,5290 50 S0 ) o0 o5 £ o5 700
o i reasone i)
she oxcHon e oxcHony
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RoWkL000 00K VWSO 0K SWTAUKO

+RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Peak

1 (@BuVim)

Date: 2024.07-15 A @Buvim) Date: 2024.07-15
1300 1300

1200 1200

1109 o

1000 1000

90| 90

800 w0

700 700

500

\G_BE_54 609 AVG_54]
“ [ —
: =

400 e N B

300| sngperee

200 200]

100] 100]

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5330.5350 000 2000, 4000, 5000. 5000, 7000
Froquency (MHz) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

Avg.

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH60 5300MHz - R

1 Vertical Fundamental

Date: 2024.07-15
1300
1200
1100
1000 2N
900)
) PERK_BE 74
700
500 e
50.0) gz NM 5 o
400
300
200)
100
20 Gk G20 G0 S0 530 IS0 0. S0 SO S 540
Froquency (WHz)
site oacHo7-HY
Condition  PEAK_BE_74 3m HF_ANT_00075562 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2024.07-15

200
109
220 525, 6270 5290, 5310, 5330 630, 5370, 5390, 5AM0. 5430, 5460
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D53 of D225
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450318B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH64 5320MHz

Horizontal

Fundamental

A (@BuVim)

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

Date: 2024.07.08 ovel (Buvim) Date: 2024.07.08
1300 1300)
1200 1200)
110.0| 10.0| 1
1000 1004
900) 904
00) PEAK_BE 74 o00)
700) 700 —HT—HL R Y Lt PEAK(UNI).
00 M‘”’L}" T e G 5,
509 e 500 T T ————— et
R AR T Lo e et —— s
400 00f |
300 300 |
200) 200
100 100
300 EE T ED ED a0 5450 00 2000, 3000, 000, 5000, 5000 700
Froquency (Wiz) Froquency (Miz)
oacHo7-HY <0acHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VBW-3000.000KHz SWT:Auto
) @Buvim) Date: 2024.07.08 A (@Bavim) Date: 2024.07.08
1300 1304
1200 1200)
1100 1100
4
1000 1004
900 904
804 804
700 70|
009 AVG_BE 54 00 VG 54
50.0] . s0.0| !
00 B e RN S i\
30.0/ 30,0
200 200
100] 100
300 T e s s I e 00 000, 000, ETD w000 700
Frequency (MHz) Frequency (WH2)
site acHo7-HY site <0acHo7-HY
Condition $AVG_BE_54 3m HF_ANT_00075562 HORIZONTAL Condition +AVG_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: D54 of D225



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH64 5320MHz

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

) @Bovim) Date: 2024.07.08 ovel (dBuim) Date: 20240708
1300 1300
1200 1200
100 100 .
1000 1004
204 504
0 PEAK BE 74 80
700) ] 700 —HT—HL R Y Lt PEAK(UNI).
s00f 1 it 09 T
" - ) A o e
400 400y Mot 1
209 200
200 20
100 10
= ww e Bm e S s ssa sk o0 700, D 000 ED w00 700
Froquency (Wz) roquency (i)
oaco7 Y soacHor Y
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
 RBWEL00D.000KHz VBW3000.000KHz SWTAUto RBWE1000.000KH VBW:3000.000KHZ SWT:AUL
) @Bovim) Date: 20240708 A @guvm) Date: 20240708
130 1300
1200 1200
104 o)
1000 1004 4
a0l 504
a0 504l
700 700
600 VG BE 54 600l G 54
s~ 50,0 Lﬁ
109 s |
300 300"
9 200
100 104
= S @ Bm S B s sEa 0 o6 7000, 000 . G000, To00
Froquency (Hz) roquency (z)
site oacHorHY sie soacHorHy
Conditon £ AVG_BE_543m HF_ANT_ 00075562 VERTICAL Conditon £AVG._54 3m HF_ANT_00075562 VERTICAL
 RBWE1000.000KHz VBW.010KH2 SWT:AUtD

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH64 5320MHz

1 Horizontal Fundamental

A (@Buvim) Date: 2024.07.20

g
110.0| 10.0| 1
1009 o 1000
o0d !
800 I PERK_BE 74 200
700 oo T L peAxwN/
w0g , s
-
50 Mg vy s00) T ————
40| 400
o
0 weEREW mw B WSS T o0 o ED o
ey Frecuiny )
RO 100 ke w00 o WA Rowi000 ke BM300 s T AkS
g
o

1
1000

900 90|

800) 800]

00| 700)

500 R 500]

400) 400 e

300 g

200) 200)

100 100]

300 5330, 5350, B 539, £ 430, 5450, 5460 000 2000 300, 300, 5000, 5000, 7
Frequency (MH2) Frequency (MHz)
site £03CHO7-HY site $03CHO7-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL Condition £AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:AUt

Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH64 5320MHz

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:1.000KHz SWT:AUtD

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:1.000KHz SWT:AUt

. vate 20240720 R vate: 2024.0720
1309 1300
1209 1200
oo o)
1000 ot 1004
a0 %0
800 PEAK_BE 74 09|
700) 700 L R o Lt PEAK(UNI).
L B 0y AVG_54
50.0) . s00] Ltk
oy YTy Yy A i Tr— b I A
40.0| 4ﬂ.nM 1
09 300
200 200
109 100
500 o ; s s T T £ i ED D )
reasency e Frequencs )
oschor v oscror e
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBA1000 000Kz VW00 000KH SWTAUT0 RBVIE1000000KH VEW3000 000KH WTAuto
— vae: 2024.0720 — vae: 2024.0720
1300 1500
1200 1200
09 o)
100.0| 100.0{ 1
a0l f 504
s 509
7 700
o AVG_BE 54| S0 AVG_54]
50| 50,0 /_'L
] R R———
and D e
300 300
209 200
100 100
o0 T mm mm e wm e mwEm T ) o o o )
Heauency e Frecuencs i)
sie oschor e s oschor e
Conditon | AVG B 54 3mH_ANT 00075562 VERTICAL Conditon

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH52 5260MHz

1 Horizontal Vertical

) By Dot 20240710 o) Date 2028 070
1500 1300
1200 1200
10 10
100 1000
200 s0q)
00 —] PEAKTUNT| 00 EAK(UNI]
oo MLl 700 T mugj\_r
i
800 AVG_54] 60.) AVG_54
500 i AR, 500] o e orer
—— p— = ==
S S
sngue" a0’
300 300
200 200
100 100
o0 W0 e o oo o6 oo ooon 18000 o0 W0 oo oo oo vwm  vawno oo 18
Freauency (M) Freauency Mz
st so3cHoT-HY sie soacHo7-HY
Conditon PEAK(UNII 3m HE_ANT_00075562 HORIZONTAL Conition  PEAK(UNII 3m HF_ANT 00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH52 5260MHz

Horizontal

Vertical

17.7G
~18G
Avg

7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

site

H2)
+03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

s
600 AVG 54 600 VG 54
g
]
s
S R T TS TR0 T 8 T T T Tt S T A T T T S T TS it
14.47G
~14.5G
Avg.
o]
g
600 VG 54 600 VG54
g
ul
]
o

7700 17730 17750, 17770, 1790, 17810, 178:
E

site
Condition

roquoncy (MHz)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 VERTICAL

30, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH60 5300MHz

1 Horizontal Vertical

oate: 20240710 J aBvim) vate 20240710
1200 1204
1200 1200
100 10
100 1004
a0 s0d
800 PEAK(UNI) s0q) PEAK(UNI)
o0l PR AR : == 0.0 PHEA FHA AR A=} f
60.0) A\ILLE‘ 60| ] AVL:;%
50 WW o soq MMWWW i B e
o 0ol
%00 204
200 204
100 100
oo Too G000 ioomn  Tw0b o0 eomn 8000 o0 oo a0 mon oo faoo  won  feumn a0
rrrrrrrr o ——
site oscHor Y site JoacHor Y
Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456

Page Number : D60 of D225
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH60 5300MHz

Horizontal

Vertical

1 (@BuVim) Date: 2024.07-10

AVG[54

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@BuVim) Date: 2024.07-10

AVG[54

14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

site

7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frecquoncy Mit)
+03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

14.47G
~14.5G
Avg.

o]
g
600 VG 54 600 VG54
g
]
o

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
E

site
Condition

roquoncy (MHz)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH64 5320MHz

1 Horizontal Vertical

bate: 20240710 2 Buvim) Date: 2020.07.10
130 1300
1200 1200
100 100)
1000 100
a00) s0q)
800 PEAK(UNI) 09| PEAK(UNII)|
Too T AR ALy roo T AL AR N s
f
a0l oo
i e s I Co|
i i e Py T——— | s0q] M”M e R a, R g pevr
100 400 )
200 300 |
200 200)
100 100
00 Totooadoooe oodo 2006 VoG Te00n Tam0o o0 oo GGo oo Toudo. 12060 Thdoo eouo Tadco
rrrrrrrr i) roquency (M)
sie ascrornY sie aacro7HY
Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318B

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Vertical

1 (@BuVim) Date: 2024.07-10

AVG[54

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@BuVim) Date: 2024.07-10

AVG[54

14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

14.47G
~14.5G
Avg.
o]
g
600 VG 54 600 VG54
g
]
o

+ AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz

1 Horizontal Vertical

) gBuvim) bate: 20240710 - bate: 20240710
1504 1504
1204 1204
g 109
100 100

w09 s0d

800 200 PEAK(UNI]
70T umr;mipf i 7o TS I | e e I I i
600 604 1 o5
500 w""\ 504 . P mm—
i sogfn T =

%04 30d

200 20d

100 10d

00 om0, ow,eor 0 e Tomo oo oo a0 o0 Toumn raunoaooo, ie0en T8

. reauency i)

sie oscHor ste
Condtion - PEAKIUNN) 3m HE_ANT 00075962 HORIZONTAL Conditon

+ PEAK(UNII) 3m HE_ANT_00075562 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D64 of D225
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samonias. FCC RADIO TEST REPORT Report No. : FR450318B

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH52 5260MHz

Horizontal Vertical

17.7G
~18G
Avg

1 @BuVim) Date: 2024.07-10 ) (@Buvim) Date: 2024.07-10
1300) 1300
1200) 1200
1104 10|
1000) 1000
900) 90|
s00) s00)
700 700)
600) AVG[54 609 AVG[54
500 s00]
300 300]
200) 200]
109 100
4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500 14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz) Frequency (MiHz)
+03CHO7-HY +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
1 (@BuVim) Date: 2024-07-10 ) (@Buvim) Date: 2024-07-10
1300 1300
1200 1200
110, 00|
1000) 1000
90| 90|
s00) s00)
00| 700]
600) AVG |54 609) AVG /54
500] s00]
400 40
300| 300]
200 200]
109 100]
7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
) Frequency (MHz)
site +03CHO7-HY

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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WIFI Band 2 5250~5350MHz Harmonic @ 3m
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WIFI

Band 2 5250~5350MHz Harmonic @ 3m
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Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL
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WIFI Band 2 5250~5350MHz Harmonic @ 3m
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WIFI

Band 2 5250~5350MHz Harmonic @ 3m
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Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)
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Band 3 5470~5725MHz Band Edge @ 3m
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - R

1 Horizontal Fundamental
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+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
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Band 3 5470~5725MHz Band Edge @ 3m
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - R

1 Vertical Fundamental
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